FCC ID: ZVAPS000021

FCC PART 15C TEST REPORT FOR CERTIFICATION
On Behalf of

TCL Technoly Electronics (Huizhou) Co.,Ltd

Levitation Bluetooth Speaker
(Mars Craft)

Model Number: L141

FCC ID: ZVAPS000021

Prepared for : TCL Technoly Electronics (Huizhou) Co.,Ltd
Section 37, Zhongkai High-tech Development Zone,
Huizhou City, Guang Dong Province, China, 516006

Prepared By : EST Technology Co., Ltd.
Santun(guantai Road), Houjie Town, DongGuan City,

GuangDong, China.
Tel: 86-769-83081888-808
Report Number : ESTE-R1509025

Date of Test  : August 15~September 09,2015
Date of Report : September 10,2015

EST Technology Co., Ltd Report No. ESTE-R1509025 Page 1 of 102



FCC ID: ZVAPS000021

TABLE OF CONTENTS

Description Page
TEST REPORT VERIFICATION ..utitieiittiteeiiittteeesittteeeesssteeeesssseseeaassssaesssssesessassssesssnssssessssssssessssssssenans 3
1. GENERAL INFORMATION ....ctiiiittitteeiitteeeesitteeeessstaeeeessstsseesassssesesssssseesansssesssssssseessnssnneenans 5
1.1.  Description of DeVICe (EUT) ..cviiiieiie ettt e ettt nnne s 5
2. SUMMARY OF TEST .utttiiiiiittieeeiitteeeeaiuteeeesaitteeesassaseeesaassseasaastesessassssessaasssssessssssssssnssnseesans 6
2.1, Summary of teSt reSUIL.........ooeeie e 6
2.2, TESEFACHITIES. ....vii ettt et ettt et e e eate e s be e e sabe e enbeeennes 7
2.3, Measurement UNCEIMAINTY ......c.cccveieeiieiieeiee s e e e e s ree e re e sre e sre e snee s e sneeannas 8
2.4,  Assistant equipmMent USEd TOr TS ......cviiviiii i 8
P8 T = 1 o Tod 1 I = Vo = o S 8
N T 1 0 10 To [T USROS PRROTRO 9
2.7.  Channel List for BIUBTOOtN ........ooouviiiiiiiie ettt 9
B T -t o =0 U o] o 1 o S 10
3. MAXIMUM PEAK OUTPUT POWER .....cciittiiieeiitiieeeeeiteeeeeeteeeessstaeeaessbeneesssssaeessannsssssssnnens 11
304 R 11 T O 11
3.2, TESE PIOCEAUIE ...ttt ettt s et e et e e s abe e et e e eate e sabee e sabeesareeens 11
3.3, TESE RESUIL .. .ottt ettt e et e e eabe e sbe e e sabe e ereeens 11
S -1 B B | v VPSP 12
4. 20 DB BANDWIDTH...utiiiiiitiieieeiittieeeeeitee e e setteeeesaiabeeaessateeaesastseeesaassseaeassresessasseneessassenens 16
O I 1] O 16
4.2, TS PIOCEAUIE .....veeeeee ettt ettt ettt e e et e e eaae e et e e e sate e enteeeteeesabeeenbeeeeneens 16
4.3, TESERESUIL ..ottt e e et e e st e et e et e e sbe e nareeenreas 16
S U= B D - - VOO PPRROURSONt 17
5. CARRIER FREQUENCY SEPARATION ....ccciiittieeeiitieeeesitteeeesetreeessissseeesssssessessssesesssseseesans 21
700 11 T 21
5.2, TESE PIOCEAUIE ...ttt ettt et et e et e et e e st e e e etteeeateesnbeeesateesnreeans 21
B.3. TBSE RESUIL .. .ottt e et e et e e et e et re e erte e abe e e sabe e ereeans 21
S =T O D | 7 VS PSPPSR 22
6. NUMBER OF HOPPING CHANNEL ....uvviieiiitiieeeieiieeeeeetteeeeesitteeeessbteeeesessseeessansessessnsseseesns 26
700 R 11 T T 26
B.2.  TESE PIOCEAUIE .....ccevieeetee ettt ettt ettt e sttt e et e et e e sab e s e saeeesbteesnbesesabeesareeans 26
TR T 1 = (=T V| RO TRRR 26
B.4,  TESE DALA......uueeeiiirieie ittt et e e e e e b e e e et e e e et e e e e et e e e e arreeeeaares 27
7. DWELL TIME . tttttieee e e e sttt e e ettt e e e e e e s et e e e e e e e e s e e aa b b aaeeeeeeeessaanbbbeeeeeeeeessnnsrrrees 29
% R 1 1 T R 29
R 1 g = (=T V| ORI 29
R T =1 B D | 7 VO PRSPPSO 30
8. RADIATED EMISSIONS ....icuttttieieeeesiiiiittrseeeeeeesssssisssssesesssssssissssssessssessssmsisssssseesessssinsssssees 36
200 R 11 T 36
8.2. BIlock Diagram OF TEST SEIUD ....cveveeeeeiieiirieriesie ettt 37
SR T 1S B o 0ot LU ] (SRR 38
S S 1 = (=T V| ORI 38
EST Technology Co., Ltd Report No. ESTE-R1509025 Page 2 of 102



FCC ID: ZVAPS000021

o TR =11 B B | v USRS 39
9. BAND EDGE COMPLIANCE .....uuviiiiiiiieee s ittt e e s sittee e s e eateeeesatteaeessbaaaeessssseeeessnnnneesansneneeans 75
LR S I 11 1| SRS SRRUPRUOTRRRPP 75
0.2. Block Diagram OF TeSt SEIUD ...ccvviiiriiiiiieei e see ettt ee e sne e e 75
0.3, TESE PIOCEAUIE ...ttt ettt s et e e stbe e e breeeate e snbeeesabeesareeens 76
9.4, TESERESUIL ...ttt s ettt e e st e e et e e eabe e sbe e e sabeeereeens 76
Lo T =TS B B | v USSP 77
10. POWER LINE CONDUCTED EMISSION TEST ...coitiiieiiiiiiee ettt et aaee e 93
LO. L. LM ettt ettt e e et e e st e e e ebae e sbbe e e baeestbeeebeeeabbeeebeeesaraeans 93
10.2. TESE PrOCEAUIE ...ttt ettt ettt e e et e e etae e sbe e e sab e e e beeeebeeesabeeesabeesnreeans 93
L0.3. RESUI ...ttt e e et e e et e e st e e s bee e ebae e ebaeesaaaeans 93
11. ANTENNA REQUIREMENTS ...iiiiiiiittitieeieeeeessstttte e e s eae e e s s sasnssaeseeeeessssnntasasesaeeesssasssssnseeeens 94
I 0 R 4 o | RSOOSR 94
L1.2. RESUI ...ttt e e e et e e stte e e et e e srteeebeeeetteeebeeeeareeans 94
12. TEST SETUP PHOTO ... uuttiiiieeeee e e e eititree e e e e e e s s siatbreeeseeesesssasabaaeeeeeessssssntbraeeeeeeesssassrranneeeens 95
13. PHOTOS OF EUT oottt et e e e e s st e e e e e e e e s e nnnreees 96

EST Technology Co.,Ltd Report No. ESTE-R1509025 Page 3 of 102



FCC ID: ZVAPS000021

Test Report Verification
TCL Technoly Electronics (Huizhou) Co.,Ltd

ﬁgg:]g;nt Sec_tion 37,_Zhongkai High-tech I_Z)evelopment Zone,
) Huizhou City, Guang Dong Province, China, 516006
Manufacturer Crazybaby Inc.
Address: 175 South Main Suite,500 Salt Lake City,UT 84111,United States.
E.U.T: Levitation Bluetooth Speaker
Model Number: L141
Power Supply: DC 3.7V
Test Voltage: DC 3.7V
Trade Name: Mars by crazybaby  Serial No..  ------
Date of Receipt: August 11, 2015 Date of Test: August 15~September

09,2015

FCC Rules and Regulations Part 15 Subpart C:2014

ANSI C63.10:2013

The device described above is tested by EST Technology Co.,

Ltd.. The measurement results were contained in this test report

Test Result: and EST Technology Co., Ltd. was assumed full responsibility for
the accuracy and completeness of these measurements. Also, this
report shows that the EUT to be technically compliance with the
FCC Rules and Regulations Part 15 Subpart C requ

Test Specification:

Co., Ltd.
Date: Sept&(it oy
Prepared by: Tested by: ApArovaT oy -7
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under
tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted
to be duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name Levitation Bluetooth Speaker

Model Number © L1441
FCCID : ZVAPS000021
Operation frequency  : 2402MHz~2480MHz
Number of channel : 79
Antenna . Ceramic chip antenna, 2.00 dBi gain
Modulation . FHSS
BT BDR: GFSK

BT EDR: n/4-DQPSK
BT EDR: 8-DPSK

EST Technology Co., Ltd

Report No. ESTE-R1509025
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
- FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
. : FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. _ FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.10: 2013 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 N/A
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS
Note: 1. N/A is an abbreviation for Not Applicable.
2. The conducted emissions test is not applicable, because the EUT is charging
by wireless charge.

EST Technology Co.,Ltd

Report No. ESTE-R1509025
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: November 13, 2014

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 46405-9405

Test Side Number: 9405A-1

Date of registration: January 03, 2013

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1509025 Page 7 of 102
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2.3. Measurement uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 2.54dB
Uncertainty for Radiation Emission test 362
(30MHz-1GHz) '
Uncertainty for Radiation Emission test 486
(1GHz to 18GHz) '
Uncertainty for radio frequency 7x10°®
Uncertainty for conducted RF Power 0.20dB
Uncertainty for Power density test 0.26dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.

2.4. Assistant equipment used for test

2.4.1. N/A

2.5. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 (or 1.5) meter high
above ground. EUT was be set into BT test mode by software before test.

EUT

(EUT: Levitation Bluetooth Speaker)

EST Technology Co., Ltd

Report No. ESTE-R1509025
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2.6. Test mode

The test software was used to control EUT work in Continuous TX mode, and select
test channel, wireless mode

Mode Channel Frequency

Low 2402MHz

GFSK Middle 2441MHz

High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz

High 2480MHz

2.7. Channel List for Bluetooth
Channel Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
No. (MHZ) No. (MHZ) No. (MHZ) No. (MHZ)
1 2402 2 2403 3 2404 4 2405
5 2406 6 2407 7 2408 8 2409
9 2410 10 2411 11 2412 12 2413
13 2414 14 2415 15 2416 16 2417
17 2418 18 2419 19 2420 20 2421
21 2422 22 2423 23 2424 24 2425
25 2426 26 2427 27 2428 28 2429
29 2430 30 2431 31 2432 32 2433
33 2434 34 2435 35 2436 36 2437
37 2438 38 2439 39 2440 40 2441
41 2442 42 2443 43 2444 44 2445
45 2446 46 2447 47 2448 48 2449
49 2450 50 2451 51 2452 52 2453
53 2454 54 2455 55 2456 56 2457
57 2458 58 2459 59 2460 60 2461
61 2462 62 2463 63 2464 64 2465
65 2466 66 2467 67 2468 68 2469
69 2470 70 2471 71 2472 72 2473
73 2474 74 2475 75 2476 76 2477
77 2478 78 2479 79 2480 - -

EST Technology Co.,Ltd

Report No. ESTE-R1509025
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2.8. Test Equipment

2.8.1. For conducted emission test

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ~ [ESHS30 832354 June,28,15 |1 Year
Artificial Mains Networ |Rohde & Schwarz ~ |ENV216 101260 June,28,15 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-Z2 101100 June, 28,151 Year
2.8.2. For radiated emission test(30-1000MHz)

Equipment Manufacturer Model No. Serial No. Last Cal. [Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVS10 100004 June,28,15 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 [June,28,15 |1 Year
Bilog Antenna Teseq CBL 6111D |27090 June,28,15 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,15 |1 Year
2.8.3. For radiated emission test(above 1GHz)

Equipment Manufacturer Model No. Serial No. Last Cal. [Next Cal.
Horn Antenna SCHWARZBECK |BBHA 9120 D|BBHA9120D1002|June,28,15 |1 Year
Signal Amplifier SCHWARZBECK |BBV9718 9718-212 June,28,15 |1 Year
Spectrum Analyzer |Agilent E4408B MY44211139 June,28,15 |1 Year

EST Technology Co.,Ltd

Report No. ESTE-R1509025
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3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: Levitation Bluetooth Speaker
M/N: L141
Test date: 2015-08-21  |Test site: RF site Tested by: Tony Tang
Limit
Freq Result Margin
Mode | \ihiz) (dBm) (dB)
dBm w
2402 8.063 30.00 1 21.937
GFSK 2441 8.748 30.00 1 21.252
2480 8.912 30.00 1 21.088
2402 6.601 21.00 0.125 14.399
8-DPSK 2441 7.741 21.00 0.125 13.259
2480 7.903 21.00 0.125 13.097
Conclusion: PASS

EST Technology Co.,Ltd

Report No. ESTE-R1509025
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3.4. Test Data

GFSK 2402 MHz

pa et Freg/Channel
Mkrl 2.402038 GHz

E:;&S dBm Atten 25 dB 8.063 dBm Center Freq
2.40200000 GHz
Log -

10
dB/ Start Freq
BN 2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 7.5 MHz

#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

GFSK 2441 MHz

Ref 15 dBm Atten 25 dB 8.748 dBM_|NyoNEaCety

Log

10
Start Freq

dB/
2.43725000 GHz

Stop Freq

CF Step
750.000000 kHz

Freq Offset
0.00000000 Hz

Signal Track

Center 2.441 GHz

S L2l Freg/Channel
Mkrl 2.440663 GHz

Peak 2.44100000 GHz

2.44475000 GHz

Auto Man

On Off

#Res BW 3 MHz VBW 3 MHz

EST Technology Co.,Ltd Report No. ESTE-R1509025
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GFSK 2480 MHz

% Agilent
Ref 15 dBm Atten 25 dB
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz Sweep 5 ms (401 pts)

Freg/Channel
Mkrl 2.479813 GHz

8.912 dBm Center Freq

2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz

EST Technology Co.,Ltd

Report No. ESTE-R1509025
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8-DPSK 2402 MHz

ghlayhant Freg/Channel
Mkrl 2.401869 GHz

E:;&S dBm Atten 25 dB 6.601 dBm Center Freq

2.40200000 GHz
Log -
10

dB/ Start Freq

BN 2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz SWEES) (401 pts)

8-DPSK 2441 MHz

- Agilent Freg/Channel
Mkrl 2.440869 GHz

E:;I;LS dBm Atten 25 dB 7.741 dBm Center Freq
2.44100000 GHz
Log R
10
dB/

Start Freq
B 2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Freq Offset
0.00000000 Hz

Signal Track

Center 2.441 GHz Span 7.5 MHz

Auto Man

On Off

#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co.,Ltd Report No. ESTE-R1509025
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8-DPSK 2480 MHz

- Agilent Freg/Channel
Mkrl 2.479906 GHz

E:LI;LS dBm Atten 25 dB 7.903 dBm Center Freq

2.48000000 GHz

Log -
10

dB/ Start Freq

B  2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

Center 2.48 GHz

EST Technology Co.,Ltd Report No. ESTE-R1509025 Page 15 of 102
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the
equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 30kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of which
is higher than peak power minus 20dB.

4.3. Test Result

EUT: Levitation Bluetooth Speaker

M/N: L141
Test date: 2015-08-21  [Test site: RF site Tested by: Tony Tang
Freq 20dB Bandwidth . )
Mode Limit (kHz) | Conclusion
(MHz) (MHz) (kHz)
2402 0.880 / PASS
GFSK 2441 0.860 / PASS
2480 0.858 / PASS
2402 1.221 / PASS
8-DPSK 2441 1.226 / PASS
2480 1.221 / PASS

EST Technology Co.,Ltd

Report No. ESTE-R1509025
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4.4. Test Data

GFSK 2402MHz

= Agilent

Ch Freq
Occupied Bandwidth

2.402 GHz Trig Free

Ref 10 dBm
#Peak

Log >
10

dB/ /

Atten 20 dB

Center 2.402 GHz
#Res BW 30 kHz

Occupied Bandwidth
838.1886 kHz

-6.813 kHz
879.687 kHz

Span 3 MHz
#VBW 100 kHz

Occ BW % Pwr
x dB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

GFSK 2441MHz

Agilent

Ch Freq
Occupied Bandwidth

2.441 GHz Trig Free

Ref 10 dBm
#Peak

Log

10

Atten 20 dB

I = S

SV

Center 2.441 GHz
#Res BW 30 kHz

Span 3 MHz
#VBW 100 kHz

Occ BW % Pwr 99.00 %

Occupied Bandwidth
837.2277 kHz xdB  -20.00 dB

-14.814 kHz
859.844 kHz

Transmit Freq Error
x dB Bandwidth

Freg/Channel

Center Freq
2.40200000 GHz

Start Freq
2.40050000 GHz

Stop Freq
2.40350000 GHz

CF Step
300.000000 kHz
Auto Maui
Freq Offset
0.00000000 Hz

Signal Track
On Off

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43950000 GHz

Stop Freq
2.44250000 GHz

CF Step
300.000000 kHz
Auto Mai
Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co.,Ltd Report No.

ESTE-R1509025

Page 17 of 102
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GFSK 2480MHz

- Agilent

Freg/Channel

Ch Freq 2.48 GHz Trig Free Center Freq
Occupied Bandwidth I - s000000GHz
Start Freq
2.47850000 GHz
Ref 10 dBm Atten 20 dB —
#Peak m Stop Freq
kgg > 2.48150000 GHz
dB/ e~ CF Step
300.000000 kHz
Auto Mar
Freq Offset
Center 2.48 GHz SIENKEY (3P4 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —
: : Signal Track
Occupied Bandwidth Occ BW 9% Pwr  99.00 % (IS off
829.5697 kHz XdB 200008
Transmit Freq Error -16.580 kHz
x dB Bandwidth 858.342 kHz
EST Technology Co.,Ltd Report No. ESTE-R1509025 Page 18 of 102
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8-DPSK 2402MHz

_ SR Freg/Channel
Ch Freq 2.402 GHz Trig Free Center Freq
Occupied Bandwidth I > 40200000 GHz
Start Freq
2.40050000 GHz
Ref 10 dBm Atten 20 dB —_—
#Peak Stop Freq
igg Y 2.40350000 GHz
dB/ CF Step
%l 300.000000 kHz
Auto Mag
Freq Offset
Center 2.402 GHz I 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz s
Occupied Bandwidth OccBW % Pur 9.0 % (NRCHEEIACAS
1.1444 MHz xdB -20.00 dB -
Transmit Freq Error -6.350 kHz
x dB Bandwidth 1.221 MHz
8-DPSK 2441MHz
N L L.
Ch Freq 2.441 GHz Trig Free Center Freq
Occupied Bandwidth I /100000 GHz
e
2.43950000 GHz
Ref 10 dBm Atten 20 dB —_—
#Peak Stop Freq
Iigg = 2.44250000 GHz
dB/ CF Step
300.000000 kHz
Auto Map
Freq Offset
Center 2.441 GHz SIERKEY(z74 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz Sweep 5 ms —_—
Occupied Bandwidth OccBW % Pwr  99.00 % (RCHEEIACAS
11454 MHZ xdB -20.00 dB
Transmit Freq Error -6.466 kHz
x dB Bandwidth 1.226 MHz
) EST Technology Co.,Ltd Report No. ESTE-R1509025 Page 19 of 102
EST
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8-DPSK 2480MHz

- Agilent

Trig Free

Ch Freq 2.48 GHz

Occupied Bandwidth

Ref 10 dBm Atten 20 dB
#Peak

Log >

10

dB/

Center 2.48 GHz
#Res BW 30 kHz
Occupied Bandwidth

1.1472 MHz

-6.408 kHz
1.221 MHz

Span 3 MHz
#VBW 100 kHz

Occ BW % Pwr
x dB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47850000 GHz

Stop Freq
2.48150000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co.,Ltd Report No.

ESTE-R1509025
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The carrier
frequency was measured by spectrum analyzer with 100kHz RBW and 100kHz VVBW.

5.3. Test Result

EUT: Levitation Bluetooth Speaker

M/N: L141
Test date: 2015-08-21 Test site: RF site Tested by: Tony Tang
Channel
Mode Channel | separation Limit Conclusion
(MHz2)
Low CH 1.000 0.880 MHz PASS
GFSK Mid CH 1.006 0.860 MHz PASS
High CH 1.006 0.858 MHz PASS
LowCH | 1.000 > 2/3 of the 20dB Bandwidth or PASS
8-DPSK | Mid CH 1.000 25[kHz]( whichever is greater) PASS
HighCH |  1.025 g PASS
EST Technology Co.,Ltd Report No. ESTE-R1509025 Page 21 of 102
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5.4. Test Data

GFSK
Low Channel
o bl Freg/Channel
Mkrl A 1.00000 MHz
Eg;ll(.S dBm Atten 25 dB 1.231dB Center Freq
IR 2.40250000 GHz
Log I—
10
dB/ ,/ Start Freq
2.40125000 GHz
Stop Freq
2.40375000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
Mid Channel
Freg/Channel
Mkrl A 1.00625 MHz
EsLiSdBm Atten 25 dB . 0.689 dB Center Freq
S 2.44150000 GHz
Log I——
10
dB/ ,\// Start Freq
2.44025000 GHz
Stop Freq
2.44275000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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High Channel
EAsient Freg/Channel
Mkrl A 1.00625 MHz
Ref 15 dBm Atten 25 dB -0.076 dB Center Freq
Peak iR 1
2.47950000 GHz
Log E——
10
ds/ Start Freq
2.47825000 GHz
Stop Freq
2.48075000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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= Agilent

Ref 15 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 100 kHz

8-DPSK
Low Channel

Mkrl A 1.00000 MHz

Atten 25 dB 1.058 dB

Span 2.5 MHz

VBW 100 kHz Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.40250000 GHz

Start Freq
2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz
Auto Mar:
Freq Offset
0.00000000 Hz

Signal Track
On Off

= Agilent

Ref 15 dBm
Peak

Log

10

dB/

Center 2.442 GHz
#Res BW 100 kHz

Mid Channel

Mkrl A 1.00000 MHz

Atten 25 dB 0.008 dB

Span 2.5 MHz
Sweep 5 ms (401 pts)

VBW 100 kHz

Freg/Channel

Center Freq
2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz
Auto Mar:
Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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High Channel

s Agilent ‘ Freg/Channel

Mkrl A 1.02500 MHz

nga&S dBm Atten 25 dB -0.386 dB Center Freq

1R a
Log
10 W
dB/

2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag@

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of
hopping channel was measured by spectrum analyzer with 300kHz RBW and 300kHz

VBW.
6.3. Test Result

EUT: Levitation Bluetooth Speaker

M/N: L141
Test date: 2015-08-21 |Test site: RF site Tested by: Tony.Tang
Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS
8-DPSK 79 >15 PASS

EST Technology Co., Ltd
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6.4. Test Data

GFSK

Agilent ‘ Freg/Channel

ngakm dBm Atten 25 dB Center Freq
2.41475000 GHz

Log y
10 AR
Start Freq

dB/
2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Agilent Freg/Channel

ngakm dBm Atten 25 dB Center Freq
2.44450000 GHz

Log JE
o (VY V VTN
dB/ Start Freq

2.42950000 GHz

Stop Freq
2.45950000 GHz

Freq Offset
0.00000000 Hz
Signal Track
On Off]
Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
Gaient H Freg/Channel
Eee;liLS dBm Atten 25 dB Center Freq
2.47150000 GHz
Log R
> NNV
dB/ Start Freq
2.45950000 GHz
Stop Freq
2.48350000 GHz
M1 S2 ’/\
S3 FC Freq Offset
AA 0.00000000 Hz
Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
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8-DPSK

Agilent ‘ Freg/Channel

Eee;liLS dBm Atten 25 dB Center Freq
2.41475000 GHz
Log —
10
-y Start Freq
2.40000000 GHz
Stop Freq

2.42950000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Agilent

‘ Freg/Channel

Ref 15 dBm Atten 25 dB Center Freq

Eg’gk 2.44450000 GHz
10 NNV Y WYY YA WAV
dB/ Start Freq
2.42950000 GHz
Stop Freq

2.45950000 GHz

CF Step
3.00000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz

H Freg/Channel

Ref 15 dBm Atten 25 dB Center Freq
2.47150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
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/. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within
a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Result

EUT: Levitation Bluetooth Speaker
M/N: L141
Test date: 2015-08-21 Test site: RF site Tested by: Tony Tang
Mode Dwell time (ms) Limit Conclusion
GFSK DH1 148.52 <400ms PASS
GFSK DH3 274.92 <400ms PASS
GFSK DH5 316.95 <400ms PASS
8-DPSK DH1 161.16 <400ms PASS
8-DPSK DH3 274.92 <400ms PASS
8-DPSK DH5 321.25 <400ms PASS
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7.3. Test Data

GFSK DHL1 : 50hop/5s * 0.4 * 79 * 0.47ms = 148.52ms

= Agilent Freg/Channel

W

Ref 15 dBm Atten 25 dB Center Freq

Peak 2.44100000 GHz
Log —

10
4B/ 1 Start Freq
‘ 2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auo  Map

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent Freg/Channel
Mkrl A 470 us

ﬁg;i.S dBm Atten 25 dB 0.474 dB Center Freq
2.44100000 GHz

fa

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto  Man
Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.74ms=274.92ms
= Agilent

Atten 25 dB

Ref 15 dBm
Peak
Log

W1 S2
S3 FS
AA

Center 2.441 GHz

Res BW 1 MHz VBW 1 MHz

= Agilent

Mkr1 A 1.74 ms
-1.253 dB

Ref 15dBm Atten 25 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz VBW 1 MHz

Span 0 Hz
Sweep 5 s (401 pts)

Span 0 Hz
Sweep 4 ms (401 pts)

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar:
Freq Offset
0.00000000 Hz
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GSFK DH5 : 17hop/5s * 0.4 * 79 *2.95ms = 316.95ms

= Agilent

Freg/Channel

Ref 15 dBm Atten 25 dB Center Freq
Peak

2.44100000 GHz
Log

10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Mar:

W1 S2
Freq Offset

S3 FS
AA 0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent Freg/Channel
Mkrli A 2.95ms

Ref 15 dBm Atten 25 dB 0.576 dB

Peak

Log

10

dB/ Start Freq
2.44100000 GHz

N

Center Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar
Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DH1 : 50hop/5s * 0.4 * 79 * 0.51ms = 161.16ms

= Agilent

W

Freg/Channel

E::;k15 dBm Atten 25 dB Center Freq
2.44100000 GHz
Log -
10
-y Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Mar
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

3 Agilent Freg/Channel
Mkrli A 510 ps

522&5 dBm Atten 25 dB -0.47 dB Center Freq

2.44100000 GHz
Log -
10

dB/ Start Freq

2.44100000 GHz

Stop Freq

S3 FS

AA 0.00000000 Hz

Center 2.441 GHz Span 0 Hz

2.44100000 GHz
CF Step
1.00000000 MHz
. Auto Mar.
W1 S2
Freq Offset

Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DH3 : 25hop/5s * 0.4 * 79 * 1.74ms= 274.92ms

= Agilent

Ref 15 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 25 dB

VBW 1 MHz

2.44100000 GHz
2.44100000 GHz

2.44100000 GHz

Auto Mar

0.00000000 Hz

Sweep 5 s (401 pts)

W

Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
1.00000000 MHz

Freq Offset

= Agilent

Ref 15 dBm
Peak

Log

10

dB/

JESSE e

S3 FS
AA

Center 2.441 GHz
Res BW 1 MHz

Atten 25 dB

VBW 1 MHz

Mkr1 A 1.74 ms

Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar:
Freq Offset
0.00000000 Hz
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8-DPSK DH5 : 17hop/5s * 0.4 * 79 *2.99ms = 321.25ms
= Agilent

Atten 25 dB

Ref 15 dBm
Peak

W1 S2
S3 FS
AA

Center 2.441 GHz

Res BW 1 MHz VBW 1 MHz

= Agilent

Mkrl A 2.99 ms
1.531dB

Ref 15 dBm Atten 25 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz VBW 1 MHz

Span 0 Hz
Sweep 5 s (401 pts)

Span 0 Hz
Sweep 4 ms (401 pts)

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

’ Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions, or

comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
420725 - 4.20775 73 -74.6 16455 - 1646.5 93-95
6.215-6.218 74.8-75.2 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47- 145
8.291-8.294 149.9 - 150.05 2310 - 2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 - 1732 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 Q)

15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Above 1000 3 54.0 dB(uV)/m (Average)
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8.2. Block Diagram of Test setup
30~1000MHz

= : ] ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

| <
4

EUT and
Support Svstem

TURN TABLE
1.5m(L)*1.0m(W)*0.8m(H)—>| | (FIBRE GLASS)

Above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3 Meters

EUT and
Support System

1.5m(L)*1.0m(W)*1.5m(H)

TURN TABLE
(FIBRE GLASS)

SEEENEENENNENENENEENE NN EEEN,
u
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8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for 30~1000MHz test, and
which is 1.5 meter high above ground for above 1GHz test. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test
mode, then test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Both horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at LMHz and RBW is set at LMHz for peak emissions
measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions measure above 1GHz

PEAK detector, LMHz/1MHz for PAEK measurement,
PEAK detector, 1MHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.4. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency
which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.
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8.5. Test Data

30 MHz - 1000 MHz

80 Level (dBuVim)

Date: 2015-08-17

70

G0

50

FCC PART 15 B{3M)

a8

30 100. 200. 300.

Wer : DC 3TV

i + L141

500. 600. 700. 800. g00. 1000

Frequency (MHz)

Site no. Y 986 1# chamber Data no .

Dis. / Ant :a3m 27137 Ant. pol. : HORIZONTIAL
Limit + FCC PART 15 B(3M)

Env Ins : Temp:23.6":Humi:56%;Preas:101.52kPa

Engineer r Tony

EOT : Levitation Bluetooth Speaker

M

GFSK TX 2402MHz

Ant. Cabl Emi=zaion
Freqg Factor Lo=s eading Lavel Limits Margin Renark
(MHz) (dB/m) {dB) {dBuV) (dBuV/m) (dBuV/m) (dB)
1 37.78 14.05 0.79 16.90 40.00 23.10 QF
Z 1a5.80 9.66 1.88 12.08 43.50 1.42 QE
3 255.04 12.41 2.13 14.539 48.00 31.41 QE
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Level (dBuV/m)

Date: 2015-08-17

70

G0

50

FCC PART 15 B(3M)

o8

30 100, 200, 300, 400, 500. 600, 700, 800, qo0, 1000
Frequency (MHz)
Site no. ! 966 1# chamber Data no. : 4
Dis. / Anct. t3m 27137 Ant. pol. : VERTICAL
Limit + FCC PART 15 B(3M)
Enov. / Ins. + Temp:23.6" Humi:56%;Preaa:101.52kPa
Engineer 1 Tony
EUT : Levirtation Bluetooth Speaker
Eower s+ DC 3.7V
M/H + L141
Teat Mode : GFSK TX 2402MH:z
Ant. Cable Emimsion
Fredg Factor Loas Reading Lavel Limits Margin Remark
(MHz) (dB/m) (dB) {dBuV) (dBuV/m) (dBuV/m) (dB)
1 37.7¢ 14.05 0.79 3.20 12.04 40.00 21.9¢6 QP
2 185.80 9,88 1.88 2.32 13.88 43.50 29,84 QE
3 2e0.86 12.58 2.22 0.43 15.681 48.00 30.39 RE
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80 Level (dBuV/im) Date: 2015-08-17

70

G0
FCC PART 15 B{3M)

50 e

30 100. 200, 300. 400, 500. 600, 700. 800, 900. 1000

Frequency (MHz)
Site no. + 38& l# charwber Pata no. 1§ 5
Dis. / BAnc. + 3m 27137 Ant. pol. : VERTICAL
Limic + FCC PART 15 B(3M)
Env. [ Ins. s Temp:23.6';Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : Levitation Bluetooth Speaksr
Bower 1 DC 3.7V
M/N :+ L141
Teat Mode : GFSK TX 2441ME:=
Ant. Cable Emizsion
Fregq. Factor Lo==s Beading Level Limics Margin Remark
{MHz) (dB/m) (dB) {dBuv) (dBuV/m) (dBuV/m) (dB)
1 37.76 14.05 0.79 1.04 15.88 40.00 24.12 QE
2 44.55 10.07 0.85 3.85 14.57 40.00 25.43 QF
3 1g0.85 10.24 1.70 1.45 13.3% 43,50 30.11 QF
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BtlLlann.rel {(dBuVim) Date: 2015-08-17

70

60
FCC PART 15 B(3M)
50 | 8

30 100. 200, 300. 400, 500. 600, 700. 800. apo. 1000
Frequency (MHz)

Site no. : 9686 14 chamber Data no. &
Dis. / Ant. +3m 27137 Ant. pol. HORTZONTZ
Limic + FCC PART 15 B(3M)
Env. / Ins. : Temp:23.6';Humi:5e%;Presa:101.52kPa
Engineer Tony
EUT Levitation Bluetcoth Speaker
Power + DG 3TV
M/H + L141
Teat Mode : GFSK TX 2441MEz
Ant. Cakle Emission
Freg. Factor Loas Reading Limits Margin Remark
(MHEZ) (dB/m) {dB) {dBuV) (dBuV/m) (dB)
1 37.76 14.05 0.7% 0.%8 40.00 g QP
2 254.07 12.28 2.15 0.a7 46.00 29 QE
3 259,89 12.97 Z2.25 6,82 4g.00 1.3 WE
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80 Level (dBuVim) Date: 2015-08-17
70
60

FCCPART1SBQE&
50 | -hlB.

0
30  100. 200, 300. 400, 500. 600. To0. 800. g00. 1000
Frequency (MHz)
Site no. i Bf@8 1# chamber Data no. : 7
Dia. / Anc : 3 27137 Ant. pol. : HORIZONWTAL
Limit + FCC PART 15 B(3M)
Env. / In=. : Temp:23.6'Humi :56%;Press:101.52kPa
Engineer i Tony
EUT : Levitation Bluetnoth Speaker
Fowar DG 3TV
M/H L141
Teat Mode : GFSK TX 2450MHz
Ant, Cakle Emission
Fredq. Factor Loas Reading Lavel Limits Margin Remark
(MHZ) (dB/m) {dB) {dBu¥V) (dBuV/m) (dBuV/m) {dB)
1 '13%5.&81 11.43 1.51 0.2e 13.20 43.30 30. 30 QP
2 256.98 12.683 2.17 0.g89 15.69 46.00 30.31 QE
3 387.58 14.78 2.8E 0.1a 17.680 48.00 28.40 QE
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Level (dBuV/im) Date: 2015-08-17

80

70

60
FCC PART 15 B(3M)
50 | $d8

30 100. 200, 300. 400, 500. 600, 700. 800, 900. 1000

Frequency (MHz)
Site no. ! a8 1% chamber Data no. 38
Di=. / Ant. : o 27137 Ant. pel. : VERTICAL
Limic s+ FCC BART 15 B({3M)
Env. / Ins, 1 Temp:23.6";Humi;:56%;Preas:101.52kPa
Engineer : Tony
EOT : Lavitation Blustooth Speaker
Fower DC 3.7V
M/R

=
=
o
-

Test Mode

Ant. Cable Emission
Fraqg. Facror Loas B=ading Laval Limitcs Margin Remark
(MHz) {dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 37.78 14.05 0.79 2.02 15.E8& 40.00 23.14 QF
2 44.55 10.07 0.25 2.83 13.55 40.00 28.45 QF
3 170.65 9.16 1.69 1.19 12.04 43.50 31.4 QE
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80 Level (dBuV/m) Date: 2015-08-17
70
60

FCC PART 15 B{3M)
sof | $dB.

30 100. 200, 300. 400, 500. 600, 700. 800. 900. 1000
Frequency (MHz)

Site no. 1 988 1l# chamber Ostm no. @ 9
Dia. / Ant. r 3 27137 Ant. pol. : VERTICAL
Limic : FCC PART 15 B({3M)
Env. / Ins. ¢ Temp:23.6":Humi:56%;Preaa:101.52kPa
Engineer + Tony
EOT ¢ Levitation Bluetooth Spesker
Power + DC 3.7V
H/H : L141
Teat Mode + B-DPSK TX 2402MHz
Ant. Ceble Emission
Freq. Facror Loas Reading Lavel Limitsa Margin Remark
(MHZ) {dB/m) {dB) {dBuv) (dBuV/m) (dBuV/m) (dB)
1 37.78 14.05 0.79 9.1 20.01 40.00 19,99 QP
2 57.16 5.06 0.99 2.87 8.72 40.00 31.28 QE
3 1I51L.25 10.82 1.81 0.95 13.38 43.50 30.12 QE
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Level (dBuVim)

Date: 2015-08-17

70

60

50

FCC PART 15 B(3M)

a8

30

100.

400,

500. 600.
Frequency (MHz)

T00.

800,

900. 1000

Sits nn. : 968 1# chawber Daca no. @ 10
Dis. / Ant. : 5m 27137 Ant. pol. : HORIZONTAL
Limic FCC BRRT 13 B({3M)
Env. / In=s. : Temp:23.6":HBumi:56e%:Preaa:101.52kPa
Engineer : Tony
EUT : Levitation Bluetcoth Speaker
Power DC 3.7V
M/H + L141
Test Mode g-DPSK TX 2402MHz
Ant. Cable Emisaion
Freq. Factor Loaa Beading Lavel Limics Margin Remark
(MHZ) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 7.76 14.05 0.79 0.97 15.81 40.00 24.1%9 QF
2 134.7% 11,37 1.587 g.57 13.51 43.50 29,59 QE
3 144.4% 11.28 1.54 0.42 13.22 43.50 30.28 QE
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FCC ID: ZVAPS000021

80 Level {dBuVim) Date: 2015-08-17
70
60

FCC PART 15 B(3M)
50 | | $aB

GSU 100. 200. 300. 400, 500. 600, 700. 800, a00. 1000
Frequency (MHz)
' 98¢ 14 chamber Data mo. 3 11
: 3m 27137 Ant. pol. : HORIZONTIRL
FCC BART 15 B(3M)
: Tempi23.6';Humi:56%;Press:101.52kPa
Engineer : Tonv
EUT t Levitation Bluetooth Speaker
Eower + DC 3.7V
M/H + L141
Teat Mode :+ E-DPSKE TK 2441MHz
int Cable Emisaion
Fredq. Factor Loas Reading lavel Limitcs Margin Remark
(MEz) (dB/m) (dB) (dBuv (dBuV/m) {dBuV/m) (dB)
1 27. 76 14.05 0.79 1.17 16.01 40.00 23,99 QP
2 115.38 10.93 1.48 0.85 13.04 43.50 30.48 QE
3 144,45 11.28 1.54 0.g88 13.4889 43.50 28,81 QF
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FCC ID: ZVAPS000021

80 Level (dBuV/m) Date: 2015-08-17
70
G0

FCC PART 15 B{3M)
50 | a8

EJD 100. 200, 300. 400, 500. 600, 700. 800, 900. 1000
Frequency (MHz)
Site no. ! 988 1# chambsr Dats no., : 12
Dia. / Ant. : 3m 27137 Ant. pol. : VERTICAL
Limic ¢+ FCC PART 15 B(3M)
Eav. / Ias. + Temp:23.6';Humi:56%;Press:101.52kPa
Engineer i Tony
EUT + Levitation Bluetooth Speaker
Power t DC 3:.TV
M/H : L141
Teat Mode : E-DPSK TX 2441MHz
Ant. Cable Emisaion
Fraq. Factor Loss BReading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dBuv) (dBuV/m) {dBuV/m) (dB)
1 34.E5 15.585 0.72 0.5¢ 1g.8 40.00 23.17 QP
2 115.3@ 10.93 1l.48 0.38 12.7 43.50 30.7 QP
3 1286.03 11.34 1.52 0.21 13.07 43.50 30,43 QE
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FCC ID: ZVAPS000021

Level (dBuV/m) Date: 2015-08-17

80

70

60
FCC PART 15 EI[:’ﬂ
50 B

730 100. 200, 300. 400. 500. 600. 700. £00. 900, 1000

Frequency (MHz)
Site no. i+ 968 1# chambsr Data no. ¢ 13
Dia. / Ant. : 3m 27137 Ant. pol. : VERTICAL
Limic :+ FCC PART 1S B(3M)
Env. / Ins. : Tenp:23.6';Humi:56%;Press:101.52kPa
Engineer 1 Tony
EUT : Levitation Bluetooth Speaker
Eower : DO 3.7V
MW s L141
Teat Mode :+ E-DPSK TX 24E0MHz
Ant. Cabl Emi=sion
Fraqg. Factor Loss Esmdin Layel Limits Margin Hemark
(MHZ) (dB/m) (dB) (dBuV) (dBuV/m) (dBuvV/m) (dB)
1 37.7¢ 14.05 0.79 4.35 18.18 40.00 20.8 QP
2 57.18 5.08 0.9% 5.17 11.22 40.00 28.78 QF
3 138.64 11.42 1.54 0.20 13.1& 43.50 30,34 QE
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FCC ID: ZVAPS000021

80 Level (dBuV/m) Date: 2015-08-17
70
G0

FCC PART 15 B(3M)
50 | | g

030 100. 200. 300. 400, 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. i 968 1# chamber Data no. : 14
Di=. / Ant. t 3m 27137 Ant. pol. : HORIZONTRL
Limitc :+ FCC PART 15 B(3M)
Env. / Ins. : Temp:23.6';Humi:56%;Preas:101.52kPa
Enginser :+ Tony
EUT i+ Layitation Bluetcoth Speaker
Power 1 DC 3.7V
M/ s L141
Teat Mode : C-DPSK TX 2450MHz
Ant. Cable Emisaion
Freq. Factor Loss Beading Lavel Limics Margin Remark
(MHz) (dB /=) {dR) (dRuV) (dBuV/m) (dBuV/m) (dB)
1 115.3¢6 10.93 1.4¢ 2.31 14.70 43.50 28.80 QP
2 113.24 11.11 1.42 0.75 13.28 43.50 30.22 QF
3 142.34 11.00 1.89 0.25 12.94 43.50 30,58 oF
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FCC ID: ZVAPS000021

1000 MHz - 18000MHz

Level (dBuVim)

Date: 2015-08-17

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

Lo5

{

1000 4000, 6000. 8000, 10000,

Freguency (MHz)

12000. 14000. 16000. 18000

Site mp. + 1# 988 chamhar Daca no + 35
Pis. / Ant + 3m BANT 1-1BG Ant. pol. : BORTZONTAL
Limic + FCC PARTI 15C PERK
Env. Ins. ¢ Temp:23.6':Humi;5&e%;Presa;101.52k0:
Engineer » Tony
EUT ¢ Leavitation Blustcoth Speaker
Zower + DC 3.7V
M/ : L141
Teat Mode : GFSK TX 2402MHz
Ant. Cable Amp Enission
Freqg. Factor Leoss Factcr Reading Level Limica Margin Eemark
(MHz) (dB/m) (dB) {dB) (dBu¥) (dBuV/m) {dB)
1 2402 27.61 6.62 34.18 E9.4¢ £8.51 -15.51 Peak
2 4225 31.28 1l.B4 31.83 33.8¢6 £5,15 28.85 Peak
3 7428, 36,56 11.60 31.85 33.43 49,84 24.38 Fesk
4 10214, 38.48 11.47 32 .17 31.24 45,02 24,58 Eeal
] 11404, 39,25 10.8%5 34,42 30.71 4§.53 27 .47 Eeal
& 14056.00 41.51 10.90 33.80 29.89 48,30 25.70 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable + Reading.

The smjssinon Ievels that are 2048 below
limit ars not raporced,

ESL,
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FCC ID: ZVAPS000021

uuLe\rel (dBuVim) Date: 2015-08-17

110

a0

FCC PART 15C PEAK

70

3 FCC PART 15C AV
50 I =] | 4 5 |8 | | ¥ |

ull

10

“1000 4000, 6000, 8000, 10000, 12000, 14000. 16000, 18000
Frequency (MHz)

Sice no. : 1% 386 chamber Data no. =@ 36

Dis. Ant * 3m ANT 1-1BG Ant. pol. : VERTICAL

Limit + FCC PART 15C FERK

Env. J Ing, : Temp:23.6";0uml:56%:Pre=a:101.52kPa

Engineer + Tony

EUT i Levitation Blustooth Speaker

Bower s DC3.TV

M/N ¢ L141

Tedz Mode + GFSK TX 2402MH:z

Ant. Cable Amp Emiszion
Freq. Facvor Los= Fector Eeading Level Limita Margin Remark
(MHZ) (dB/mj (dB) {dB) {dBuV} {dBuV/m) {dBuV,/m) {dR)

1 34.18 97.27 97.32 74.00 -23.32 Peak
2 31.81 35.01 48.22 54.00 T.78 Average
3 31.81 21.25 55.44 T74.00 128.54 Fesk
4 31.899 2.05 48.18 74.00 25.82 Fezk
5 31.22 31.92 49,11 T74.00 24,89 Feak
& 1 32.17 30.19 47.37 74.00 26.03 Peak
7 1 33.14 25%.23 48.31 74.00 25,08 Peak

Eemarks F + Cable Loss - Amp Factor + Reading.

1. Emisaion Level= Entenna Fector
2. Tha aniasipon levels that are 2048 below the official

limit are not reported.
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FCC ID: ZVAPS000021

120 Level (dBuVim)

Date: 2015-08-17

110

g0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

n

=

1000 4000,

8000, 10000. 14000, 16000. 18000

Frequency (MHz)

6000, 12000.

Site no 1 14 9686 chamber Data no. 3 39
Dis. J/ Ant. -3m ANT 1-18G Ant. pol. : HORIZONTAL
Limit + FCC PART 15C PERK
Eav. / Ins, s Temp:23.6" )HBumi:56%;Preas: 101.52kka
Engineer s Tonoy
EUT ¢ Levitaticen Bluetooth Speaker
= T 3.7V
M/N : L141
Test Mods : GFSK TX 2441ME=z
Ant. Ceble Anp Emizsion
freag. Ffactor Loas Fector Reading Level Limits Margin Remark
{MEz) (dB/m) (dB) {dB) {dBuUY) {dBuV/m) (dBuV/m) {dB)
1 2441.00 27.¢€0 €.67 34.12 90.36 90,51 74.00 -1&,51 Peak
2 5080.00 31.5% 12.49 32.14 32.83 44.77 T4.00 28.23 Peak
3 7256.00 36.53 11.55 32.08 32.24q 48.28 74,00 25.72 Feak
4 EQ04.00 37.01 11.40 31.22 33.35 50.54 74.00 23.46 Feak
5 10214.00 -3B8.48 11.47 32.17 29.88 47. 68 74.00 26.34 Fealk
g 14515.00 41,89 10,93 33.14 30,14 49,82 74,00 24,18 Peak
Remarks: 1, Emission Level= Antenna Factor + Cable Loss - Jmp Factor + Reading.
2. The emisaion levela that are 2048 below the official
limic are not reporced.
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FCC ID: ZVAPS000021

120 Level (dBuVim) Date: 2015-08-17

110

80

FCC PART 15C PEAK

70

L¥8 ]

FCC PART 15C AV

L8]
(s

50— : i I

30

10

1000 4000, 6000, 8000, 10000. 12000. 14000, 16000, 18000
Frequency (MHz)

Sice no. 1 14 966 chamber Dmata no. 3 40

Dis. / Ant. © 3m BNT 1-18G Ant. pol. : VERTICAL
Limitc + FCC PART 15C PERK

Eav. / Ins. i Temp:23.6' :Humi:56%:Preaa: 101,52k

Engineer t Tony

EOT ¢ Levitaticon Bluetooth Speaker

Eowar + DC 3.7V

M/N + L1411

Test Mode GESK TX 2441MHz

Ant. Cable Axp Emission

Freag. Factor Loaa Fector Resding Level Limits Margin Eemark

{MHZ) {dB/m) (dB) {dB) {dBuVv) {dBuV/m) {dBuV/m) {dB)
1 2441.00 27.60 6.67 34.12 101.54 101.&69 74.00 -27.68 Peak
2 4882.00 31.37 12.07 31.90 35.11 46.85 54.00 T.35 Average
3 4682.00 31.37 12.47 31.80 44.33 55.87 74,00 18.13 Feak
4 5728.00 32.24 12.05 32.5¢& 35.40 47.13 74.00 Z26.ET Fesk
5 E0O4.00 -37.01 11.40 31.22 32.04 43,23 74,00 24.77 Beak
g 10044,00 B.18 11.56 31.85 31,38 48,27 74,00 24.73 Peak
T 14124.00 41.57 10.91 33.59 29.79 ic. 68 T4.00 25.32 Peak

Bemarks:; 1. Emimaion Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emi=sion Ieyels that are 2048 below the official
l1imit are not reported.
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FCC ID: ZVAPS000021

12ELevel (dBuV/m) Date: 2015-08-17
110
1
a0
FCC PART 15C PEAK
70
3
FCC PART 15C AV
§ ‘~—pJ”f““AVwfwjbNﬂﬂL4tHuwjiLh*W\““~ﬁ4m4ww””"’Jiﬂﬂwti,-r;w»v“zixﬁg
30
10
G1DDD 4000. 6000. 8000, 10000, 12000. 14000, 16000. 18000
Frequency (MHz)
Site no 1 1# S6é chamber Data no. @ 41
Pis. / Ant. : 3m ANT 1-13C Ent. pol., : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Inas. y Temp:23.6";Humi:S63:Freas:101.52kFa
Engineer : Tomy
EOT + Lavitaticn Blustooth Speaker
Eowerx DC 3.7V
M/H L141

Teat Mode

GESK TX

[
24C0ME=z

Ant. Cable Arp Emiaaion

Freg. Factor Loas Factor Eeading Level Limita Margin Eemsri

[MHZ) {dB/m}) (dE) {dB} {dBu¥) {dBuV/m) {dBuV,/m) {dB)
1 2480 6.71 34.03 896.15 36.41 74.00 —-22.41 Peak
2 4380 12.44 31.97 37.59 432.55 54.00 4,43 Average
3 43480 12.44 31.97 48.95 60.31 T4.00 13.09 Feak
4 7834 11.47 31.40 33.33 80.08 T4.00 23.92 Fezk
5 10085 11.53 31.85 30.98 43,21 T74.00 25.19 Feak
é 1422¢ 10,81 33.28 29.71 42,98 74,00 25.01 Pezk
7 17116 10.95 32.92 29.458 47.71 74.00 26.29 Feak

Femarka: 1. Emission Levelw Antenna Factor + Cable Loss - Zmp Factor + Eeading.
2. The smission Ievels that ars 2048 below the official
limiv are not reported.
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FCC ID: ZVAPS000021

120

Level (dBuV/m) Date: 2015-08-17

10

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

1000

4000. 6000, 8000, 10000, 12000. 14000. 16000, 13000
Frequency (MHz)

Site no. 1 1% 986 chamber v 42
Dis. / Anc : 3m ENT 1-1BG  HORIZONTAL
Limit : FCC PART 15C PERK
Env. Ins. t Temp:23.6";HBumi:56%;Prega:101.52kFa
Engineer : Tony
EOT t I=svitation Blustooth Speaker
Power : DC 3.7V
M/H : L141
Teat Mode : GFSK IX 2420MHz
Ant. Cable Amp Emizsion
Freg. Facto oRE Factor EReading Level Limits Margin FEemsrk
(MHZ) (dB/m) (dB) (dB) (dBUY) (dBUV/m) (dBuV,/m) (dB)
1 2480.00 27.58 6.71 34.03 31.54 91.80 -17.80 Peak
2 4944.00 31.47 12.37 31.%¢6 34.42 46.30 27.70 Peak
3 7870.00 3Je.5%4 11.41 31.25 33.2E 50. 3E 23.82 Fesk
4 103s0.00 38.71 11.39 32.43 30.%0 48.57 25.43 Feak
5 1099&.00 39.52 11.29 33.865 29.70 48,88 27.14 Fezk
& 1439€,00 41.7% 10.%2 32.83 29.95 43,23 24.17 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limic are not reporced.
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FCC ID: ZVAPS000021

Level (dBuVim) Date: 2015.08-17

120

110

ao

FCC PART 15C PEAK

70

2 FCC PART 15C AV
| ! . 3 | 5 . |

) 1fm”vf¢f1.wJhnqu#urﬂdwﬁferuN%NNVJ‘VﬂIUwﬂwﬁh&“Hlqumwf"LﬂJJﬂ4h%ﬁﬂmuwhbyvﬁﬂ“mJJ
oftal’”

10

1000 4000. 6000, 8000, 10000, 12000, 14000. 16000, 18000
Frequency (MHz)

Site no, + 1# 968 chambher Data no. i 45
Dis. / Anct. + 3m  ANT 1-1EBG Ant. pol. : VERTICAL
Limic ¢+ FCC PART 15C PEAK
Env Ins. : Temp:23.6'  Huei:56%;Presa:101,.52kPa
Engineer : Teny
EUI : Lavitation Blustocth Speaker
Eower : D 3TV
M/H + L141
Teat Mode : 8-DPSK IX 2402MH=z
aAnt. Cable Anp Emizsion
Freg. Factor Loaa Factor Eeading Level Limits Margin Femark
(MHzZ) (dB/m) (dB) {dB) {dBu¥) {dBuV/m) (dBuV/m) {dB}
1 2402.00 27.€61 §.82 34.18 83.18 93.23 T4.00 -19,23 Peak
2 4804.00 31.25 11.77 31.81 41.08 52.27 74.00 21.73 Peak
3 g00d4.00 37.01 11.40 31.22 458.40 T4.00 25, a0 Feak
4 i0i46.90 38.368 I1I1.51 32.05 49.47 74.00 24.53 Ferk
5 13410.00 39,87 1l.49 35.07 47,37 74.090 26.63 Feak
] 14600.00 41.59% 10.92 33.44 20.8€1 74.00 23:39 Feak

Bemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading

2. The emission levels that are Z0dB below the official
limit are not reported.
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FCC ID: ZVAPS000021

Sice no { 1% 98¢ chember Daca no. @ 46
Dis. Ant. * 3m  RNT 1-18G Ent. pol. : HOR
Limi + FCC PART 15C FERK

Env. / Ins. : Temp:23.6";Humi;:56%;Press:101.52kPa
Engineer 1 Tony

EOT ! Levication Bluetcoth Speaker

Fowar DG ETV

M/ + L141

Test Mode : 2-DPSK TX 2402MHz

42pLeve! (dBuV/m)

Date: 2015-08-17

110

an 4

FCC PART 15C PEAK

70

FCC PART 15C AV

30

10

L T

8000, 10000,
Frequency (MHz)

1000 4000, 6000.

12000,

14000, 16000, 18000

IZ0NTAL

Limits Margin Remerk
{dBuV,/m) (dB)

T4.00 -12.54 Peak

74.00 28.87 Peak

T4.00 24 .2E Fegk

T4 .00 25.23 Fesk

T4 .00 28,64 Pazk

T74.00 25.02 Pezk

Ant. Cable Amp Emission
Freq. Factor Lo== Facter Reasding Level
(MEZ ) (dB/m) (dB) {dB) {dBuV) {dBuV/m)
1 2402.00 27.61 &.862 34,18 28,43 £6.54
2 S5046.00 31.57 12.53 32.08 33.11 45.13
| 7426.00 3a.58 11.6&0 31.85 33.51 48,72
4 §925.00 3B.14 11.s81 31.7% a6.78 48.77
5 11084.00 39.48 11.24 33.7E 30.42 47,36
8 14260.00 41,88 0.92 33.19 29,57 48.98
Remarks: + Cabl

1. Emission Level= Antenna Factor
2. The emiszion levels that are 2048 below the
limit are not reported.

Loas — Imp Facter

OIIic

ial

EST Technology Co.,Ltd

ESL,
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FCC ID: ZVAPS000021

unLeve{ (dBuV/m) Date: 2015-08-17

110

80

FCC PART 15C PEAK

70

FCC PART 15C AV
| ! 3 4 5 | | 6 /
A Lﬂr\hhﬁ””‘*rﬂquhxnkvhﬂrhﬁhkﬂ‘”:“thawhwavf“Pﬂﬂd‘”“‘xi¢nfkvw

30

M)

10

1000 4000, 6000, 8000, 10000, 12000, 14000. 16000. 18000
Frequency (MHz)

Site= no. i 1% 988 chamber Data no., & 49
Dis. / Ant. : 3m ANT 1-18G Ant, pol. : VERTICAL
Limic : FCC PART 15C PERK
Env. / Ins, : Temp:23.6';Humi:56%;Press:101.52kPa
Engineer : Tony
EUT { Ievitation Blustecpoth Speaker
Eower £+ DT 3.TV
M/H : L141
Teat Mode : E-DESK TX 2441IMH:z
Ant. Cable AR Emiasion

Fred. Factor Lopas Factor PReading Level Limits Margin Remark
(MHz) (dB/m) (dB) {dB) {dBuV) (dBuV/m) {dBuV/m) (dB)

1l 2441.00 27.&0 &.87 34.12 94.27 34.42 74.00 -20.42 Pesgk
2 4882.00 31.37 12.07 31.80 a4l.32 52.86 74.00 21.14 Peak
3 g004.00 37.0 11,40 31.22 32.40 49.5%9 74,00 24,41 Peak
4 10044.00 3B.1B 1l.56 31.85 31.2¢& 49,15 74.00 24.B5 Feak
5 11030.00 3%.50 I11.27 33.71 3o.51 47.57 T4.00 26.43 EBank
& 14294.00 41.71 10.32  33.08 30.08 43,863 74.00 24.37 Peak

1. Emission Level= Antenns Factor + Cable Loaz - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limir are not reportad.
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FCC ID: ZVAPS000021

|
()

e
L
L

=]

b =20

ot

[ i

t
4 H

[ I T IO T e e B
A I” B
o ﬁ

Level (dBuV/m)

Date: 2015-08-17

120

110

a0 —1

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

WMMWWW

1000 4000, 6000.

no. t 1#% 966 chamber
f Ant. » 3m  BNT 1-1EG
T :+ ECC PART 15C PERK
[ Ins  Tepp:23.98" ;Humi :568%: F
neer i Tony
: Lavitation Bluetooth
T +: DC 3.7V
: L1141

441¥0z

=
0
[
i

2-DPSK IX 2

8000, 10000, 12000, 14000,

Frequency (MHz)

Data no. @ 50

Bnt. pol. : HORIZONTAL

reag:101.52kFa

Speaker

16000. 18000

Ant. Cable Emp Emission

Freaq. Factor Los= Facter Reading Level Limit= Margin Remark

(MHz) (dB/m) (dB) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
1 2441.00 27,80 6.67 34.12 gg6.21 £6.9¢ -12.96 Peak
2 s046.00 31.57 12.53 32.0¢E 32.69 41.71 29.29 Peak
3 5726.00 32.24 12.05 32.58 37.33 49.048 24.54 Feak
4 jE34.00 38.68 11.47 31.40 33.80 50.465 23.35 Feak
5 10180.00 3B.42 11.49 32.11 32.72 50.52 23.4E Feak
& 14336.00 41.79 10.92 32.83 30.23 50.11 23.89 Peak

Bemarks: 1. Emission Level= Antenna Factor + Cable I
2. The emizaion levels= that are 2048 below the official
limit ars not reported,
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FCC ID: ZVAPS000021

120

110

a0

70

50

30

10

Sice no.
Dis. / Ant
Limic

Env. / Ins.
Engineer
EOI

Level (dBuV/m)

Date: 2015-08-17

FCC PART 15C PEAK

FCC PART 15C AV

MWEW&MEWBW

4000, 6000, 8000, 10000, 12000. 14000, 16000. 18000

Frequency (MHz)
1# 968 chamber Data no. 3 51
3nm ANT 1-1EG Ent. pol. : HORIZONIAL
FCC PARRT 15C PERK
Temp:23.&8" ;Humi:56%; Presa:101.52%Ea

Tony

Levitation Bluetooth Spesaker
DC 3.7V

L141

E-DESK TX 24E0MHz

Ant. Cakle Anp Emiaaion
Freq. Factor Loas Factor Reading Level Limits Margin Bemark
{MHZ) (dB/m) (d4B) (dB) {dBuV) (dBuV,/m) {dBuV/m) (dE)
1 2480.00 27.58 6.71 34.03 85.939 86.25 74.00 =12+25 Peak
2 504€.00 31.57 12.53 32.08 32.8¢ 44.:2¢8 74.00 28.12 Feak
3 7426.00 38.56 1l1.80 31.85 32.37 48.58 74.00 25.42 Eeak
4 10214.00 3E.48 11.47 32.17 31.3%9 49,17 74.00 24.83 Feak
L 11251.00 392.35 11.1l0 34.13 23,34 46.28 74,00 27.74 Cazl
& 14345.00 41.76 10,92 32.93 30.49 50.24 74.00 23.78 Peak
Remarks: 1. Emiszsion Level= Antenna Factor + Cable Lozz - Amp Factor + Reading.
2. The emi=maion levels that are 2048 below the pfficial
limit are not reported.
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120

110

an

70

50

30

10

Level (dBuVim)

Date: 2015-08-17

FCC PART 15C PEAK

FCC PART 15C AV

\
i
|

7

Teat Mode

1000

4000,

6000, 8000, 10000,

Frequency (MHz)

12000. 14000. 16000.

Data mo, 1 52
Bnt. pol. : VERTICRAL

v Temp:;23,6";Humi56%;Press:101,.52kF:

+ Levitation Bluetooth Spesker

Site no r 1

Dis. / Ant + 3m
Limit :

Env. / Ins,

Engineer + Tony
EOT

Eower : DC 3.7V
M/u + L141

E-DPSK IX

B A
2420MEz

Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin
(MHz) {dB/m) (dB) (dB) (dBuWV) (dBuV/m) {dBuV/m) {dE)
1 24 7. 58 6.71 34.03 96.30 96.5 74.00 ~-22.56
2 42 0 432 2.44 31.97 37.11 438.07 54.00 4.93
3 4360.00 .43 12.44 31.97 48.78 58.72 74.00 15.28
4 g004.00 37.01 11.40 31.22 30.44 47.63 74.00 28.37
5 10214.00 38.48B 11.47 32.17 29.45 47.23 74.00 28.77
& 11030.00 39.50 11.27 33.71 28.41 45.47 74,00 28.53
7 14260.00 41,68 10,92 33.19 30.2¢ 43.87 74.00 24.33
Remarks: 1, Emission Level= Antenna Factor + Cable Loas - Amp Factor + Resding.
2, The emiszaion levels that are 2048 below the official

limit are not reported.

18000

Peak

Feak

ESL~
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18000MHz - 25000MHz
uulevm (dBuV/m) Date: 2015-08-17

110

80

FCC PART 15C PEAK

70

FCC PART 15C AV
5“ | | | La ]

W
M1M
30
10
0
18000 19000. 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. ! 14 98& chamber Data no. : 83
Dia. / Ant. + 3m ENT RBVODE 1EG Enc. pol. : HORIZOWTAL
+ FCC PART 15C PERK
f Ins, i Temp:23.68';Humi:5e%;Press:101.52%kFa
Engineer 1 Tony
EUT { Levitation Bluetooth Speaker
Eowar s+ DC 3.7V
M/H + L141
Teat Mode + GFSK TX 2402MHz
Ant. Cable Amp Emisaion
Freq. Factor oss Facter EReading Level Limita Margin Eemark
(MHZ) {dB/m) (d4B) {dB) (dBuv) (dBuV/m) (dBuV,/m) {dB)
1 21073.00 46.2% 20.16 35.73 12.21 42.8 74.00 31.11 Peak
2 23943.00 45.81 21.9%9 32.85 12.80 37. 74.00 26.65 Peak
Remarks: 1., Emission Level= Antenna Factor + Cable Loss - AEmp Factor + Reading.
2. The emission levels that are 204E below the official
limit are not reported.
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Level (dBuV/m)

Date: 2015-08-17

120
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
| ! 2 e
= 1Mm
30
10
I'."18[1[][] 19000, 20000, 21000, 22000, 23000. 24000, 25000
Frequency (MHz)
Site no. : 1% 966 chamber Data no. ! 64
Dis. / Ant. + 3m  ANT AROVE 1BG Ant. pol. : VERTICAL
Limitc :+ FCC PRRT 15C PERK
Eov. [ Ins, + Temp:23.6';Humi:56%;Press:101.52kPa
Engineer : Tony
E : Levitation Bluetcoth Speaker
Power : DC 3.7V
H/N : L141
Test Mode : GFSK TX 2402MHz
Ant. Cable Amp Emisaion
Freq Factor Loss Factor Reading Level Limica Margin Eemerk
(MHZ) {dB/m) (dB) {dB) (dBuV) (dBuV/m) {dBuV/m) {dE)
1 20814.00 46.19 20.05 35.96 14.3% 44.76 74.00 28,24 Peak
2 23726.00 45.6e 21.80 33.09 13.54 47.91 T4.00 26.09 Peak
Bemarks: 1. Emiasion Level= Antenna Factor + Cable Loss - Emp Factor + Reading
2. The emissicn levels that are 20dB below tha official
limit are not reported.
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120 Level (dBuV/m) Date: 2015-08-17
110
ag
FCC PART 15C PEAK
70

FCC PART 15C AV
2

1M A At
30
10
l:18[![!!3 19000. 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHzZ)
Site no. 1 1% 988 chamber Data no. @ &5
Dis. / Ant. :t 3m  ANT RBOVE 1BE& Ant. pol. @ VERTICAL
Limic :+ FCC PRART 15C PEAK
Env. Ins. ¢t Temp:23,.6" :Humi:56%;Preas:101.52kPa
Engineer 1 Tony
EUT : Levitation Blustooth Speaker
Eowar : DC 3.7V
M/H : L141

Iest Mode GEFSK TX 2441Miz

Ant. Cable Amp Emiasion
Freq. Factor Loass Factor Reading Level Limite Margin Eemark
(MHz) (dB/m) (dB) {dB) (dBuV) (dBuV,/m) {dBuV/m) (dB)
1 20954.00 46.27 20.11 35.85 13.7 44,26 74.00 29.74 Peak
2 23866.00 45.83 21.93 32.93 14.21 48,24 T4.00 25.1e Peak

Remarka: 1. Emission Level= Entenna Factor + Cable Loas - Amp Factor + Reading.
The smissicon lsvels that are 20dB below the official
limit are not reported.
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Level (dBuVim)

Date: 2015-08-17

120
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 2

30
10
0
18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Sice no t 1% 986 chambsr Da no. : &6
Dis. / Ant. t 3m  ANT RBVCE 186 Ant. pol. : HORIZONTAL
Limic :+ FCC PART 15C FPERK
Env. / Ins : Temp:23.6" ;HBumi:be%:Press:101,.52kPa
Engineer : Tony
EUT : Levitation Blustooth Speaker
Bowar s DC 3.7V
M/R + L141
Teat Mode GFSK TX 2441MHz
Ant. Cable Amp Emission
Fredq. Facter Loas Factoer Reading Level Limits Margin Femark
(MHz) (dB/m) (dB) {dB) {dBu¥) {dBuV/m) {dBuV/m) (dB)
1 21136.00 4&.2 20.19 35.¢6 13.54 14.25 74,00 29.75 Peak
2 23425.00 45.e9% 21.53 33.4 14.55 48.37 T4.00 25.63 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Tha smission lawvels that are 2048 below the official
limit are not reported.
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120

5000021

Level (dBuVim)

Date: 2015-08-17

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30
10
0
18000 19000. 20000, 21000, 22000. 23000. 24000, 25000
Frequency (MHz)
Site no. + 1% 986 chambaer Data no. &7
Dis. / Anct. i 3m  ANT AEVOE 1BG Ant. pol. : HORIZONIAL
Limic 4+ FCC PART 15C PFERK
Env. [/ Ins. :+ Temp:23,6';Humi:56%;Press:101,.52kFa
Engineer 1 Tony
EUT : Leavitation Blustocoth Speaker
Eower : DC 3.7
/N L141
Test Mode GFSK TX 24E0MH=z
Ant. Cable Amp Emizasion
Freq. Factor Loss Factor Reading Level Limica Margin Eemark
(MHz) (dB/m) ({dB) {dB}) (dBuV) (dBuV,/m) {dBuV/m) {dB)
20305 6.25 20.09 35.E9 13.69 44.14 74.00 29.86 Peak
2 234860, 8% 21.5¢ 33.38 14.29 48.1s 74.00 25.84 Peak
Remaris: 1. Emission Ievels= Antenna Factor + Cable Loss - Rmp Factor + Reading.
2. The emiszion levels that are 20dB below the official
limit are not reported.
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1

1

20

Level (dBuVim)

Date: 2015-08-17

10

90

FCC PART 15C PEAK

70

FCC PART 15C AV
2

50

30

10

' TM%

18000 19000, 20000

Test Mode

I Ins.

: 1% 96& chamber
+ 3m  BANT ABOVE 1EG
FCC PART 15C FERK

Tony

21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Dactme no. : 68

Ant. pol. : VERTICAL

Temp:23.6' ;HumiiS56%;Press:101.52kPa

: Levitartion Blustcoth Speaker

: DC 3.7V

Emisaion
Reading Level Limits Margin Remark
(dBuV) (dBuV,/m) (dBuV,/m) (dB)
44.42 74.00 29.52 Peak
15.14 49.385 74.00 24.15 Peak

Fredq. factor Loas Factor
(MHZ) {dB/m} ({dB) {dBE)
1 21164.00 46.20 20
2 235915.00 45.82 2
Femark=: 1.
2.

limit are not reported.

ESL,
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Level (dBuV/m)

Date; 2015-08-17

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30
10
o
18000

Site no.
Dia. Ant
Limit
Env. / Ins
Engineer
EUT
Eowar
M/
Teat Mode

19000. 20000,

14 986 chamber
3m  INT ABOVE 1BEG
FCC PART 13C PERK

: Tony

Temp:23.6" ;Humi:56%; Press:101.52kPa

i Levitation Blustooth Speaker

s DC ATV
i L141
8-DBSK TX 2402MHz

Ant. Cable Amp
Freq Factor Less Factor
(MHZ) {dB/m) {dB) {dB)

21000, 22000, 23000, 24000, 25000
Frequency (MHz)
DatA no. @ 69
Anct. pol. : VERTICAL
Emissicn
Eeading Level Limits Margin Remark
{dBuV) (dBuV/m) {dBuV/m}) {dB)

Femark=: 1. Emission Levels
2., The smission levels that
limit are not reported.

intennae Factor + Cable Loss - Amp Factor + Reading.
gre 2048 below the official

EST Technology Co.,Ltd
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120

Level (dBuV/m)

Date: 2015-08-17

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

| | 3 =
L}M¢L~d/mmH¢AJmVWN““'”P“#“Nr*vaﬁ‘Mwu“WWAdﬁup

30
10
0
18000 19000. 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 1% 9&8& chamber Data no. : 70
Dis. / Ant. + 3m  ANT RBVDE 18G BEnt. pol. : HORIZONTRL
Limit + FCC PART 15C PERK
Env. / Ins. + Temp:23.6":Humi:56%;Presa:101.52kPa
Enginser + Tony
EUT ;1 Levitaticn Bluetcoth Speaker
Power : DG 3TV
M/N + L141
Teat Mode + 8-DPSK TX 2402MHz
Ant. Cable Amp Emiasion
Freg Factor Loas Factor Reading Level Limics Margin Remark
(MHZ) (dB/m) (dB) {dB) (dBuV) {dBaV/m) {dBuY,/m) {dE)
1 21045.00 4&.27 20.153 35.76 13.59 44.25 74.00 29.75 Feak
2 23320.00 45.67 21.43 33.51 14.38 47.%¢8 74.00 26.02 Feak
Remarks: 1, Emission Level= Antenna Facter + Cable Loas - Rmp Factor + Reading.
2. The smission lsyels cthat are 2048 below the official
limit are not reported.
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1208l (dBuVm) Date: 2015.08-17
110
ap
FCC PART 15C PEAK
70
FCC PART 15C AV
TN B ST oS S gy
30
10
l"'1800!} 149000. 20000, 21000, 22000. 23000, 24000, 25000
Frequency (MHzZ)
Sice no. t 14 966 chamhar Data no. =@ 71
Dis. / Ant. : 3m  BRNT RBVOE 186 Ant. pol. : HORIZONWTAL
Limic FCC PART 15C PERK
Env. / Imns. ¢ Temp:23.6':;Humi:56%;Press:101.52kEa
Engineer t Tony
EUT : Levitation Bluetooth Speaker
Eower : DC 3.7V
M/H + L141
Teat Mode + E-DPSK TX 2441MH:z
Ant. Cable Amp Emisaion
Freg Factor Lo==a Factor Reading Level Limics Margin Bemark
{MHzZ) (dB/m) (d4B) (dB) {dBu¥V) (dBuV/m) {dBuV/m) {dB)
1 20667.00 46.10 19.9¢ 36.008 13.57 43.3% 74.00 20,44 Peak
2 23320.00 45.87 21.43 33.51 14.75 42.34 74.00 25.88 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - 2Zmp Factor + Reading
2, The smission leyvals that are 204 below tha official
limit are not reported.
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120

Level (dBuV/m)

Date: 2015-08-17

110

a0

FCC PART 15C PEAK

70

50

F(J:C PART 15C AV
LW%

30
10
0
18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Sice no. + 1% S98¢& chamber Data no. @ 72
Dis Ant. :+ 3m  BNT ABOVE 1EG Ent. pol. : VERTICAL
Limizc : FCC PART 15C PERK
Env. / Ins. + Temp:23,.6" Humi:56%;Preas:101.52kPa
Engineer 1 Tonv
EUOI : Levitation BlIuestcoth Speaker
Eower s+ DC 3.7V
M/H : L141
Teat Mode 2-DPSK TX 2441MH:z
Ant. Cable Amp Emission
Freg Facter 088 Factor Reading Level Limits Margin Bemark
(MHz) (dB/m) (dB) {dB) (dBu¥) (dBuV/m) {dBuV/m) {dB)
1 21024.00 46.29% 20,14 35.78 15.52 46.17 74.00 27.83 Pegk
2 23775.00 45,85 21,85 33.04 15.89 50.45 T4.00 23.55 Peak
Remarks: 1. Emission Leavel= Antenna Factoer + Cable Loss - Amp Facter + Reading.
2. The emissicn levels= that are Z0dB below the official
limit are not reported.
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Level {(dBuV/m)

Date: 2015-08-17

120
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
| | | 2|
50uv”ammv_AmkJm»Lmuuw¢u»+nduu#vma»A~¢hﬂ%hJLqmAuﬂhwfuﬂhﬂ$ﬁJvam~“‘“~L“”“*”“"*’"LJharﬁvp
30
10
0
18000 19000. 20000, 21000, 22000. 23000, 24000, 25000
Frequency (MHz)
Site no. 1# 966 chambar Data no. 1 73
Dis. [/ Ant. :+ 3m  ANT BRROVE 182G Ant. pol. : VERTICAL
Limit :+ FCC PRRT 15C PERK
Env, Ins Temp:23,6";Bumi:5€%;Press:101.52kFa
Engineer : Tony
EUT i Layitation Bluetooth Speaker
Fower  DC 3TV
M/} s L141
Teat Mode E-DPSK TX 2480MHz
Ant, Cable Amp Emisaion
Freqg Factor Loss Factor Reading Level Limits Margin Remark
(MHZ) {dB/m) (dB) (dB) [dBuV) (dBuV/m) {dBuV,/m) {dE)
1 21360.00 46.08 20.28 35.49 14.86E 45.55 T4.00 28.45 Peak
2 23894.00 45.62 21.9% 32.90 14.86 49.35 74.00 24.85 Peak
Bemarks: 1., Emission Level= Antenna Factor + Cable Loaa - BEmp Facter + Reading.
2. The emissicn levels that are 20dE below the official
limit are not reported.
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Level (dBuVim)

Date: 2015-08-17

120
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 2

30
10
I::'IBIIJ!'JIJ 19000. 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. i 14 966 chamber Data no.
Dis. / Ant. :+ 3m  LNT ABVCE 1EG Ant. pol. : BORIZONTAL
Limit : FCC PART 15C PERK
Env., / Ins, ; Temp:23.6";HBumi:56%;Presa;101.52%F=
Engineer : Tony
EOT : Levitation Bluetonth Spesker
Fower 1 DC 3.7V
M) : L141
Teat Mode : E-DPSK TX 24:20MHz
Ant. Cable Emp Emission
Freq. Fector Losa Facter BResding Level Limits Margin Remark
[MEz) [dB/m) [4B) (4B} [dBuV) {dBuV/m) {ABUV /) (4B}
1 20940.00 4é.27 20.11 35.85 12.33 42.88 74.00 31.14 Peak
2 23586.00 45.88 21.68 33.25 13.83 47.24 T74.00 26,086 Peak

Bemariks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Fac

or + Reading.

(3

2. The amission levels that are 2048 below the official

limit are net reported.
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9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

9.2. Block Diagram of Test setup
Above 1GHz

ANTENNA EL EVATION VARIES FROM 1 TO 4 METERS

3 Meters
| > |

EUT and
I Support System

L5m(L)*1.0m(W)*1.5m(H)

TUERN TABLE
(FIBRE GLASS)

SIS NN NN INENEEENEENEEENEEN,
u
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9.3.

9.4.

Test Procedure

EUT was placed on a turn table, which is 1.5 meter high above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. Power on
the EUT and let it working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(a) Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto

(b) AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto .

Test Result
Pass (The testing data was attached in the next pages.)

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency
which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.
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9.5. Test Data

120

Level (dBuVim)

Date: 2015-08-17

110

80

FCC PART 15{

PEAK

70

FCC PARF,

-
[#,)

50

30

10

huw»wu&-u&ﬁm4uﬂuuhr4k1-w~»u~hAw_r»~JbuaﬂuﬂqﬁmnlJquA-ﬁﬂn-ﬂmhmmg

2300 2310.

Site no.
Dia. / Anc.

G-
Lini%

Env. / Ins.
Engineer
EUT

Egwer

M/H

Teat Mode

i L141

2350. 2370. 2390.

Frequency (MHz)

2330.

14 988 chamber Dmta no. = 37
: 3m RNT 1-1EG Ent. pol. : VERTICAL

FCC PART 15C FERK

s Tempi23.6"Humi:56%;Preas:101,52kF:
+ Tony

Lavivation Bluertooth Speaker

DC 3.7V

GFSK TX 2402MH:z (No Hopping)

2410

ant. Cable Amp Emission
Freg Factor os8 Factor Reading Level Limits Margin Bemark
(MHZ) {dB/m) (dB) {dB) {dBuv) (dBuV/m) {dBuV/m) {dB)
1 2350.05 27.70 6.58 3%.22 36.E89 36.93 74.00 37.07 Pegk
2 23%0.00 27.64 €,62 34.19 34.03 34.10 T4,00 39,490 Peak
- | 2400.00 27.86l1 6.a82 34.18 53.1%9 53.24 T4.00 20,76 Peak
a 2402.08 27.81 g.e2 34.1E 102.13 102.18 T4.00 -28.18 EFegk
Bemarks: 1, Emissieon Level= Antenns Factor + Cable Loaa - Rmp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reporced.
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120 Level (dBuVim) Date: 2015-08-17

110

G
a0

FCC PART 15{)| PEAK

70

FCC PART jfg Av

4
-

50

[ ]

30

10

2300 2310. 2330, 2350. 2370. 2390, 2410
Freguency (MHz)

: 14 966 chamber Data no. : 38
: 3m  ANT 1-18G Bnt. pol. : HORIZONIRL
:+ FCC BART 15C PERK
Env. / Ins. : Temp:23,.6";Humi :56%;Press:101.52kFa
Enginser + Tonv
EUT » Levitation Bluetoccth Speaker
Fower + DT 3.TV
M/H : L141
Teat Mode : GFSK TX 2402MHz (Nc Hopping)
Ant. Cable Amp Emisaion
Freg. Factor Loss Factocr Reading Level Limics Margin Remark
(MHz) (dB/m) (dB) {dB) {dBu¥) {(dBuV/m) {dBuV/m) (dB)
1 2330.25 27.73 6.54 34.23 40.31 40.35 33.65 Peak
2 2382.72 27.64 €.60 34.18 46.1¢6 16.21 27.79 Peak
3 2330.00 27.¢c4 .62 34.18 32.06 32.13 41.87 Fesk
4 2333.50 27.61 6.62 34.18 47.09 47.14 26.86 Fesk
5 240000 27,81 B,B2 34,18 49,88 49,71 24,29 Fazlk
& 2402.08 2T7.81 6.62 34.1E 91.E0 91.8 -17.85 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d4B below the ofificisl
limic are not reported.
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128 Level (dBuVim) Date: 2015-08-17
110
1
90
FCC PART 15C PEAK
70
{1 Ak FCC PART 15C AV
N
50 |
3
EWMWMWWM
10
02475 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492, 2494. 2496, 2498, 2500
Frequency (MHz)
Site no, l# S&6 chamber OData no. 43
Dis. / AEnt. 3m  ANT 1-18G Ant. pol. : HORIZONTAL
Limitc + FCC PART 15C PERK
Eov. / Ina. : Temp:23.6';Humi:56%;Preaa;:101.52kka
Engineer : Tony
EUT : Levitation Bluetocoth Speaker
Eower s DE 3.7V
M/R + L141
Teat Mode + GFSK TX 24E0MHz (No Hopping)
Ant Cable Amp Emiasion
Freg Factor Loas Factor Reading Level Limits Margin Eemark
(MHzZ) (dB/m} {dB) {dB) (dBu¥) (dBuV,/m) (dBuV,/m) (dE)
1 2479.80 27.58 6.71 34.03 34.40 94.66 74.00 -20.66 Peak
2 2483.50 27.58 €.71 34.03 33.5¢ 33.82 74.00 40.12 Feak
3 2492.45 27.58 €.73 34.03 37.80 37.88 T4.00 36.12 Feak
Remarks: 1. Emission Level= Antenna Factor + Cabls Loas - Amp Factor Reading
2. The emisaion levels that are 20dB below the official
limit are not reported.
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120 Level (dBuV/m) Date: 2015-08-17
110
1
an
FCC PART 15C PEAK
70 [
ﬂ. ) FCC PART 15C AV
50 \Wu - 3
ﬂmww
10
0
2475 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492, 2494, 2496, 2498, 2500
Frequency (MHz)
Site no. t 14 9266 chamber Daca no, @ 44
Dis. / Ant; t 3m ANT 1-18BG ant. pol. : VERTICAL
Limic : FCC PART 15C PERK
Eav. / Insa. s+ Temp:23.6" Humi:56%;Preas:101.52kPa
Engineer + Tony
EUI + Levitation Bluetooth Speaker
Eower +t BC 3.7V
M/H + L141
Teat Mode : GFSH TX 24E20MHz (No Hopping)
Ant. Cable Amp Emisaion
Freq. Factor Loas Factor BHReading Level Limics Margin Eemark
(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 2480.00 27.58 6.71 34.03 101.8& 102,12 74,00 28.12 Peak
2 2483.50 27.5E €.71 34.03 3e8.74 37.00 74.00 37.00 Feak
3 2491.00 27.58 e.73 34.03 268.33 4a8.01 74,00 27.39 Peak
Remarksa: 1. Emission Level= Antenna Factor + Cable Losas - Bmp Factor + Reading
2. The emission levels that are 20d4B below the official
limit are not repcorted.
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1ppLeve! (dBuVim) Date: 2015-08-17
110
ao 4

FCIC PART 15[ PEAK

70

FCC PARTN4C AV

2300 2310, 2330, 2350, 2370, 2390, 2410
Frequency (MHz)
Site no. : 14 966 chamber Data no. 3 47
Dia. / Ant. :+ 3m  ANT 1-1EG Ant. pol. : BEORIZONTAL
Limit : FCC PART 15C PERK
Env, / Ins, i Temp:23,8";Humi:56%;Fress;101.52kFa
Engineer : Tony
EUT i Levitaticon Bluetocth Speaker
Fower + DC 3.7V
M/N s L1421
Teat Mode + E-DPSK TX 2402MHz (No Hopping)
Ant. Cable Amp Emissicn
Freq. Factor Loss Facter Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) (dB) (dBuV) {dBuV/m) {dBuV/m) {dB)
1 2348.29 27.70 .56 34.22 32.35 32.39 74.00 41.61 Peak
2 2390.00 27.64 6,62 34.19 32.62 32.89 74.00 41.11 Peak
3 2400.00 27.61 6,62 34.18 51.9¢ 52.01 74.00 21.99% Feak
4 2401.75 27.41 &.682 34.18 E9.&9 BS.7 T4.00 -15.74 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor 4+ Reading.
2. The enission levels that are 204dB below the official
limit are not reported.
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120Leuel (dBuV/m) Date: 2015-08-17
110
4
ap
FCC PART 15[L| PEAK
70
FCC PARH{SC AV
0
2300 2310. 2330. 2350, 2370. 2390, 2410
Frequency (MHz)
i 1#% 8&& chamber Data no. : 48
+ 3m  ANT 1-18G Ant., pol. : VERTICAL
: FCC PART 15C PERK
s Temp:23,.6';Humi;56%;Press:101,.52kE:
s Tony
: Levitation Bluetpoth Spsaker
1 DC 3.7V
: L141
Test Mode + E-DPSK TX 2402MEz (Nc Heopping)
Ant, Cable Arp Emission
freq. Factor Lo== Factor Reading Level Limita Maragin Remerk
(MHZ) {(dB/m) (dB) (dB) {dBuv) {dBuv/m) (dBuV/m) (dB)
1 2355.%% 27.70 6.5E 34.22 32.26 T74.00 41.74 Peek
2 2330.00 27.¢é4 6.62 34.19 33.44 74.00 40.56 Peak
2 2400.00 27.61 8,82 34.18 52.57 74.00 21.43 Peak
4 2401.75 27.&1 &.62 34.1E i00.24 T4,00 -26,24 Feak
Remarks: 1. Emisaion Level= Antenna Factor + Cable Loas - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
EST Technology Co., Ltd Report No. ESTE-R1509025 Page 82 of 102

ESL,



FCC ID: ZVAPS000021

120 Level (dBuVim) Date: 2015-08-17
110
1
an
FCC PART 15C PEAK
70
FCC PART 15C AV
50
WWM
10
l'-"216?'5 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492, 2494, 2496, 2498, 2500
Frequency (MHz)
S5ite no. 1# 966 chamber Data no. 1 53
Dis. / Anc. » 3m ANT 1-18G Ent. pol. : VERTICLL
i + FCC PART 15C PERK
Eov. / Ins. ; Temp:23.6';Humi:56%;Preas:101.52kPa
Engineer  Teny
EUT i Levitation Bluetooth Speaker
Eower + DC 3.7V
M/H + L141
Teat Mode :+ 8-DPSK TX 24E0MHz (No Hopping)
Ant. Cable Amp Emission
Freq. Factor Loszs Factor EReading Level Limitas Mergin Bemark
{MHzZ) (dB/m) (dB) (dB) (dBuV) (dBuV/m) {dBuV/m) {dB)
1 247%3.80 27.5E 8.71 34.03 239.43 95.75 74,00 -25.75 Peak
2 2483.50 27.58 6.71 34.03 38.10 32.368 T4.00 35.64 Peak
3 2487.88 27.58 e.73 34.03 37.73 38.01 T4.00 35,98 Feak
Remarks: 1., Fmission Level= Antenna Factor + Cable Loas - Imp Factor + Reading.
2. The emissicn lewvels that are 20dB below the official
limit are not reported.
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Level (dBuV/m)

Date: 2015-08-17

FCC PART 15C PEAK

FCC PART 15C AV

120
110
a0
70
50
30
10
l:24?5
Site no.
Dis. / Ant.
Limit
Eov. / Inas.
Engineer
EUT
Powar
MR

Teat Mode

: Temp:23.6' ;Humi:56%; Preas:101.52kP
1 Tony
: Levitation Bluetooth Speaker

2478, 2480, 2482, 2484, 2486, 2488

2400, 2492, 2494, 2496, 2498. 2500

54

Frequency (MHz)
1% 988 chambar Data no
Jm  BNT 1-12G Ant. pol

FCC PART 15C PEAK

1]

™ A TIp

o e D0V

+ L141

&-DPSK TIX 2420MHz (No Hopping)

: HORIZONTAL

Ant. Cable Rmp Emiagion

Freg Factor Loaa Factor Reading Level Limita Margin Eemerk

{(MHZ) (dB/m) (dB) (dB) {dBuV) (dBuV/m) {dBu¥V,/m) (dB)
1 2479,80 27.58 6.T1 34.03 91.52 g1.78 74,00 -17.75 Peak
2 2483.50 27.58 6.71 34.03 33.22 33.42 T4.00 40.52 Peak
3 24%0.70 27.58 €.73 34.03 32.31 2.58 74.00 41,41 Feak

Femaria: 1, Emission Laval-= Entenna Factor + Cable Loss - Emp Factor + Reading.
2. The emiasion levels that are 204B kelow the official
limit are not reported.
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120Lsmall (dBuVim) Date: 2015.08-17
110
90 - 4
FCC PART 15MV
70
FCC PART )5C AV
50
1
MMAMMM
30 T 1 I
10
0
2300 2310. 2330. 2350. 2370. 2390, 2410
Frequency (MHz)
Sitea no. : 1% 386 chambher Data no. : 55
Dis. / Ant. * 3m ANT 1-18G Ant. pol. @ HORIZONTAL
Limic i FCC PART 15C PERK
Eov. [/ Ins, t Temp:23.6";Humi:56%;Press:101.52kPa
Engineer + Tony
EUT + Levitation Bluetcoth Speaker
Fower DC 3.7V
M/H i L141
Tesat Mode + GFSH TX 2402MHz (Hepping On)
Ant. Cable Bmp Exission
Fredq. Factor Loass Facter EReading Level Limits Margin Remark
(MHZ) {dB/m) {dB) {dB) {dBuV) (dBuV/m) {dBuV/m) (dB)
1 2359.95 27.67 6.58 34.20 42.25 42.30 T4.00 31.70 Peak
2 2330.,00 27.6&4 6.62 34.18 32.38 32.45 T4.00 41.55 Feak
3 2400.00 27.el1 6.62 34.18 46.10 48.15 T4.00 27.85 Feak
4 240&.92 27.81 b.64 34.18 E8.39 Bg8.46 T4.00 -14.48 Feak
Bemarks: 1, Emission Level= Antenna Factor + Cable Loas - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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120

110

a0

70

50

30

10

Level (dBuVim)

Date: 2015-08-17

FCC PART 15

_ PEAI

FCC PART

5C Ay

2300 2310.

2330.

2350,

2370,

Frequency (MHz)

2390,

2410

Site nn. t 1l# 966 chamber DmTa no. : 5&
Dis. / Ant. s+ 3m  ANT 1-18G Ant. pol. : VERTICAL
Limit + 'FCC PART 15C PERK
Env. Ins. v Temp:23.6';Bumi:56%;Freas:101.52kFa
Engineer 1 Tony
EOT : Levitation Rluetooth Speaker
Eowar » DT 3.7V
M/H + L141
Teat Mode + GFSK TX 2402MHz (Hopping Cmn)
Ant. Cable Emp Emission
freq. Factor Lcas Factor Reading Lavel Limita fargin Remark
(MHz) (dB/m) (dB) (dB} {(dBuV) (dBuV/m) (dBuV/m) {dB)
1 2323.9¢ 27.73 2.54 34.23 23.44 43.4%2 74.00 30.52 Peak
2 2380.00 27.64 6.62 34.18 34.43 34.54¢ T74.00 353,44 Peak
3 2400.00 27.81 6.62 34.18 27.42 47.51 74.00 26.49 Pesk
4 2408.90 27.80 6.64 34.15 88,07 39,14 T4.00 -25.18 Feak
Remarks: 1. Emisaion Level= Antenna Facter + Cable Leoas - Amp Facter + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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i
120 Level (dBuVim)

Date: 2015-08-17

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

N

50

30

10

WWMMWNM-M

2475 2478, 2480. 2482, 2484, 2486,

2488, 2400, 2492, 2404, 2406, 2498, 2500

Frequency (MHz)

TAEAME =

Site no y 1% %66 chambsr Datas no. 3§ 57

Dia. / Ant. : 3m  ANT 1-13G Ant. pol. ¢ VERTICAL
Limitc :+ FCC PART 15C FERK

Enov. / Ina. 1 Temp:23.6";Humi:56%;Presa:101.52kFa

Engineer : Tony

EOT : Laviteation Blustonth Speaksr

Eowar * DC 3.7V

M/H + L141

Teat Mode GFSK TX (Hopping On)

eEL

Ant. Cable ArE Emizaion
Freqg. Factor oas Factor Eeading Level Limits Margin Eemsrk
(MHZ) {dB/m) (dB) {dB} {dBu¥) {dBuV/m) {dBuV/m) (dB)
1 2478.95 27.58 6.7 34.03 93.1¢ 93,42 74,00 -25.42 Peak
2 2483.50 27.58 g.71 34.03 34.01 34.27 T4.00 39.73 Peak
- 2484.80 27.58 e.71 34.03 52.63 52.85 T4.00 21.05 Feak
4 2488.80 27.58 &€.73 34.03 51.47 51.758 T4.00 22.25 Eezk
5 2489.88 27.58 .73 34.03 52.72 53.00 74,00 21.00 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Losa - Amp Factor + Reasding.
2. The emission levels that are 20dB below the official

limic are not reported.
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120 Level (dBuV/m) Date: 2015-08-17
110
1
a0
FCC PART 15C PEAK
2 FCC PART 15C AV
-
50 &
i LWMM.
ben Al
10
GZQ?S 2478, 2480, 2482, 2484, 2486. 2488, 2400. 2492, 2494, 2406, 2498. 2500
Frequency (MHz)
" 1# 966 chamber Data no. : 58
ant :t 3m ANT 1-1BEG Ant. pol. : HORIZONTAL
FCC PART 15C PERK
f Ins. t Temp:23.6";Humi:56%;Press:101.52kPa
Engineer i Tony
EUT i+ Levitation Bluetcoth Speaker
Eower s DC 3.7V
M/H s+ L141
Test Mode + GFSK TX 2450MHz (Hopping On)
Ant, Cable Amp Emission
Freg. Factor Loss Factor Reading Level Limits Margin Remark
(MHZ) {dB/m) (dB) (dB) {dBuV) (dBuV/m}) (dBuV/m) (dEB)
1 2430,00 27.58 &.T1 34.03 30.99 81.25 T74.00 -17.25 Pesk
2 2483.50 27.5% &.71 34.03 35.57 36.23 T74.00 37.77 Peak
3 2484.70 27.58 8.71 34.03 51.15 51.41 74.00 22.59 Feak
4 2485.93 27.58 &.71 34.03 49,02 49,28 T74.00 24,72 Fesk
Remarks: 1. Emission Level= Entenna Factor + Cable Loss - Amp Factor + Reading.
2. The emisaion levels that are 20dB below the official
limit are not reported.
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Level (dBuV/m)

Date; 2015-08-17

120
110
90 4
FCC PART 151 PERK
70
FCC PART J5C| AV
50
M.L‘WW
30 T T T
10
DZ:!DD 2310, 2330, 2350, 2370, 2390, 2410
Frequency (MHz)
Site no. 1# 986 chamber Data no. : 58
Dis. / Ant. 3m  ANT 1-18G6 Ant. pol. : HORTZONTAL
Limit FCC BART 15C PERK
Env. / Insz. ¢ Temp:23.6' ;Humi:56%:Presa:101.52kPa
Engineer 1 Tony
i Levitation Bluetooth Speaker
+ DT 3.TV
L141
E-DPSK TX 2402MHz (Hopping On)
Ant. Cable Amp Emission
freq. Factor Loss Factor Reading Level Limics Margin Remark
(MBEz) {dB/m) {dB) (dB) (dBuV) (dBuV,/m) {dBuV,/m) (dB)
1 2362.92 27.67 6.58 34.20 T 52 74,00 36,48 Peak
2 235%0.00 27.64 G.62 34.19 Jd2.83 T4.00 41.07 Feak
3 2400.00 27.81 6.62 34.18 47.89 T74.00 26,11 Pesk
4 2405.058 27.61 &.6d 34.18 Bg.84 T74.00 -14,.E4 Feak
Femarks: 1. Emission Level= RAntennz Factor + Cable Loss - Amp Facteor + Reading.
2. The emission levela that are 204B below the official
limit are not reported.
EST Technology Co., Ltd Report No. ESTE-R1509025 Page 89 of 102

ESL,



FCC ID: ZVAPS000021

Level (dBuVim)

Date: 2015-08-17

120
110
a0
FCC PART 15¢ PEAK
70
FCC PARTASC| AV
50 1
1
WWMMWMM
30 1 T
10
0
2300 2310. 2330, 2350, 2370. 2390. 2410
Frequency (MHz)
Site no. t 1% 988 chamher Date no. @ &0
Di=. / Ant + 3m BRNT 1-18G Ant. pol. : VERTICAL
Limit + FCC PART 15C PERK
Env. Ins. i Temp:23.6' ;Humi:56%;Preas: 101.52kPa
Engineer i+ Tony
EUT i Levitation Blustooth Speaker
Fower D3IV
M/H : L141
Teat Mode 8-DPSK TX 2402MHz (Hopping On)
Ant. Cable Amp Emission
Freqg Factecr Loss Fector Reading Level Limita Margin Eemark
(MHZ) (dB/m) (dB) (dB) (dBuV}) (dBuV,/m) {dBuV,/m} (dB)
1 .54 34.24 42.17 42.2 74.00 % i B Peak
2 €.e2 34.19 33.88 34.053 T4.00 39.95 Pea
3 6.62 34.18 42.34 2.3% T4.00 25.61 Pesk
4 g8.64 34.18 92.34 898.41 T4.00 -24.41 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Lmp Factor + Reading
2. The emisaion levels that are 20d4B below the offiecial
limit are not reported.
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12IJmeI (dBuVim} Date: 2015-08-17
110
1
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
t;24]"5 2478, 2480. 2482, 2484, 2486, 2488, 2490, 2492, 2494, 2496, 2498. 2500
Frequency (MHz)
Site no. : 14 S6& chamber Dmata no. : &1
Dis. / Ant. : 3m ANT 1-18G Ant. pol. : VERTICAL
Limitc s+ FCC PRRT 15C PEAK
Env, / Ins. + Temp:23.6";Bumi:5e%;Press:101.52kFa
Engineer s - Tony
EUT : Levitation Bluetooth Speaker
Eower s DC 2.7V
M/H : L141
Teat Mods :+ E-DPSH TX 2420MEz (Hopping On)
Ant. Cable AEmp Emission
freq. Factor Leosa Factor Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dB) {dBuV) (dBuV/m) (dBuV/m) (dB)
1 2477.95 27.58 &.71 34.03 99.55 9g.61 74.00 -25.81 Peak
2 2483.50 27.58 6.71 34.03 7.11 37.37 74,00 36.63 Peak
= 2492.30 27.58 6.73 34.03 £3.57 43.E5 T4.00 30.15 Peak
Ramarks: 1. Emission Level= Entenna Factor + Cable Losa - Rmp Factor + Reading.
2. The emission levels that are 2048 below the official
limit are not reported.
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1202v8! ([dBuVim)

Date: 2015-08-17

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

2475 2478, 2480. 2482, 2484

2486,

2488, 2490, 2492, 2494, 2496, 2498, 2500

Frequency (MHz)

Site no 1 1% 98¢ chamber ATA O0. 1 &2
Dis. Ant + 3m ANT 1-13G Ant. pel. : HORIZOWTAL
Limit $ FCC PART 15C PERK
Eav. / Ima. + Temp:23.6';Bumi:56%;Press:101.52kE:
Engineer + Tony
EOT t{ Levitartion Blustooth Spsaker
Bower + DC 3.7V
M/ + L141
Test Mode + E-DPSK TX 24E0MHz (Hopping On)
AnT. Cable Arp Emission
Fred, Factor Los=s Factor Resding Level Limics Margin Remark
(MHZ) (dB/m) (dB) (dB) (dBu¥) (dBuV/m) {dBuV/m) (4B}
1 2478.95 27.5E 8.71 34.03 80.57 30.E3 74.00 -16.B3 Peak
2 2483.50 27.56 8.71 34.03 43.45 43.71 74.00 24.25 Feak
3 2485.15 27.58 a.71 34.03 42.47 48.73 T4.00 25.27 Feak
4 24268.40 27.5E 8.T71 34.03 L6.TE 47.02 T4 .00 28,98 Fesk
Remarks: 1. Emisaion Level= Antenna Factor + Cable Loza - Amp Factor + Reading.
Z. The emiszion lewvels that are 20dB below the official
limit are not reported.
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10.POWER LINE CONDUCTED EMISSION TEST

10.1.Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

10.2.Test Procedure

The EUT was placed on a non-metallic table, 10cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.1.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the
block diagram of the test setup and photographs). The AC line are checked to find out the
maximum conducted emission. In order to find the maximum emission levels, the relative
positions of equipment and all of the interface cables shall be changed according to ANSI
C63.10: 2013 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.
10.3.Result
N/A
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11. ANTENNA REQUIREMENTS

11.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

11.2.Result

The antennas used for this product are ceramic chip antenna and that no antenna other than
that furnished by the responsible party shall be used with the device, the maximum peak
gain of the transmit antenna is only 2.00 dBi.
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12. TEST SETUP PHOTO
Radiated Test (30-1000 MHz)

RadiatedI Test (Above 1GHz)
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13.PHOTOS OF EUT

External Photos
M/N: L141
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External Photos
M/N: L141

EST Technology Co., Ltd Report No. ESTE-R1509025 Page 97 of 102

ESL,



FCC ID: ZVAPS000021

Internal Photos
M/N: L141
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Internal Photos
M/N: L141

0t

i
--'ﬁﬂmmmm-':.f.-'utm.i.-........_,.__

EST Technology Co., Ltd Report No. ESTE-R1509025 Page 99 of 102

ES



FCC ID: ZVAPS000021

Internal Photos
M/N: L141
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Internal Photos
M/N: L141
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Chip
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